28558-G01

[EZGO]

a EIEER Company

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE
(1000 SERIES)

MODEL YEARS: 1999 - 2000
REVISED: 10/2000






SERVICE PARTS MANUAL

ELECTRIC POWERED
UTILITY VEHICLE

VEHICLES

WORKHORSE® 1000
WORKHORSE® 1000 LX

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.
E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damage that result from the use of material in

SERVICE PARTS DEPARTMENT INSIDE USA PHONE 1-800-227-7029 FAX 1-800-752-6175

OUTSIDE USA PHONE 010-1-706-798-4311 FAX 010-1-706-771-4601

Owner’s Manual and Service Guide Page i




I LIMITED WARRANTY |

WARRANTY

To obtain a copy of the limited warranty that is applicable to your vehicle,

call or write your local Distributor, Branch or the E-Z-GO Warranty Department.
The use of non E-Z-GO parts and hardware may void your warranty.

Overfilling of batteries may void your vehicle warranty.

Page ii Owner’s Manual and Service Guide



I GENERAL INDEX |

SECTION Page No.

How to use the E-Z-GO Service Parts ManUal ..........coo ittt s e et s e s e s e s s e s e s e s s s aenennnns vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
* Pedal Box Assembly, Accelerator Pedal...........oov it A-1
BATTERY CHARGER
+ PowerWise™ Battery Charger (POMADIE)..........ccuevvereeeeececteteie e sessas e s seaeseeessasesesssssssesesesesaens B-1
+ PowerWise™ Battery Charger (ON BOArd) ........ccceeeieeeiiucueueseeeeeeeeesesesesessssseeseeseaesessssasasssssssesesesenns B-9
* Lester Battery Charger (POrable) ........oooo ittt ettt s e B-17
BODY
. (WorkHorse®1000) Cowl, Front Shield, Dash Panel, Floor Boards, Ash Tray......c.ccccecvvevrcrrenvnnsrciennns C-1
» Seat Frame, Battery Frame, Splash Panels ........c.uueiiiiiiii ettt C-2
* Floormat, Seat Wrap, Side Panels, Side Panel Decals, Rocker Panels..........ccccvvceernveeercveeeennesvcveennnns C-3
+ Seat Filler Panels, Rear Fenders, Rear Panel, Front BUmMPer.........ccccciiieiiiicccee e C-4
o Ball HItCh, CleVis HITCR ....ceeee ettt ettt e s e e e s e s s e s e e s e e s eressesesanssnsenrenereens C-5
« (WorkHorse® 1000 LX) Cowl, Front Fenders, Front Shield, Dash Panel, Glove Box Doors.................... C-6
« (WorkHorse® 1000 LX) Bumper, Side Panel DECAIS.............owueeereeeererreresessereseeseressesssessesesessesessesesasenns C-7
BRAKES
+ Brake Pedal (with Brake lights) .....c.covroie e e e e D-1
+ Brake Pedal (without brake Ghts) .........coo oot s D-2
R =T 1= T IR ] e o TP D-3
S L Tl T 1R D-4
CAB
L 0 o TR OO SRRSO SRPTU E-1
» Cab Mounts, WiINAShIEId WIPET.......ccuiciieeereiecrtissetee e rseee e e s s ee e sne e sssee e s sse s e s ee e s sseeeseee s neeesnnes E-2
+ Steel Doors, Vinyl Doors, Strobe Light ..........eeiiiiii ettt e e E-3
» Control Panel, Defroster/Cooling Fan, Worklight ........cccoorirrcviiiriee et E-4
DIRECTION SELECTOR
» Direction Selector, Reverse Warning BUZZEN ...........ovvcveririieriieiereesceeeeseessees s sveessseessssseessneesssssesssnnes F-1

ELECTRIC MOTOR
D = =03 { (o8 1Y o) (o G-1

Service Parts Manual i



I GENERAL INDEX |

SECTION Page No.
ELECTRICAL SYSTEM

L= =T 4T SRR H-1

» Charger Receptacle, FUSE BIOCKS .....coo ittt e e s s e s e H-2

« Ignition Switch, State of Charge Meter, HOMN ...t e s e e H-3

L o L= o [ o o T T TR PR TOROT ORI H-4

+ Brake Pedal and Taillight CoONNECHONS ......cocuiiiiiiiiee ettt e H-5

* TUMN SIGNaAL, HOUE IMBLET ...ttt e e e st e e e e st e e e e s st ee e e e sanseaeaessanseeeesnannen H-6

* WOrKIIghts, Strobe LIght... ..ottt st e s et H-7

. (WorkHorse®1000 LX) Headlights, TUM SIGNal........coiiiiiiiii ettt e s H-8

ELECTRONIC SPEED CONTROL

» Electronic Speed Control and Wiring, Solenoid and WIrNg..........cccocviiriiiriiniiinneeeeeeee e J-1
FRONT SUSPENSION

» Front Axle, Spindle, Wheel Hub, Shock Absorber, SPring.......c.cccverierrcveeireie e e sseee s see s e s K-1
REAR AXLE

» Rear Axle, Differential Cover, Drain Plug, Vent, Differential Guard ..........cccoccevevrrerieerivcn e L-1
REAR SUSPENSION

* Leaf Spring, ShOCK ADSOIDE ... .o ettt e M-1
SEATS

» Seat Back, Seat Bottom, Hip ReStraint.........c.coveiireciieerie vttt N-1
STEERING

» Steering Box, Steering Shaft/Column/Wheel, Tie ROUS......cccevveieiiriir vttt eee e s P-1
TRUCKBED

» Manual Dump Bed, Bed Pivot, Tailgate, DECAIS .........cceviriiiiiiiiiiei ettt Q-1

L EL - (o g T = =T o o o T TP Q-2

L= 1= o I IR o o = T o o 3PP Q-3

* Electric Dump Bed, Bed Pivot, Tailgate, DECAIS .........cceviiiiiieiei ittt ccite e eiee e scrrae e sr e e e Q-9

« Actuator, Battery Connections, TOgQIe SWItCH .......cooiiiiiiiiiii et e Q-10

=T a T o - 1 o] o TPt Q-11

o Flat Bed, BEA PIVOt ..ottt et ee et st e e eeeresee e e bbb sesassaseseseeseeeererereesesesseresensasnnan Q-17

L H L - (o g TR = =T o o o TR PPRRRTt Q-18

L 0= Lo (o3 o 7= Tod < PR PRRRTOR Q-19

iv Service Parts Manual



I GENERAL INDEX |

SECTION

Page No

WEATHER PROTECTION

LT I Lo« TSRV S PR R-1

* Inside Mirror, 3-Sided SOft ENCIOSUIE ........ueuiuiiiiiiiciiieiiie ettt eeeeee s sese s e e aanenaesesesneneneens R-2

L LT =3 1T 1= o = RPN R-3
WHEELS AND TIRES

» Tire and Wheel Assembly, Wheel, Valve StEM ........ooccriiiciircciie ettt s s S-1

L 1L O 1Y =T £ TR PP S-2
SPECIALTY PRODUCGTS ...ttt eeeetettr et e st st se s sasseaseser e s e sessssasasssseseesereeresssassassessenereeresessesasassnsenes Appendix - A

+ Special Tools

+ Paint

» Performance Products
ACCESSORIES ...ttt a et sttt e et e bt e b e s bt e sabe s she e sas e e sae e seeesbee et e e e e e e seenes Appendix - B

+ Accessories Listing

Service Parts Manual v



GENERAL INDEX

Notes:

vi Service Parts Manual



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

Title Title

Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



I ILLUSTRATED PARTS BREAKDOWN |

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



ACCELERATOR

Electric Vehicle

1 - Includes ltems 2 - 37

35 347/\
/\/36

33

To Harness
from
Direction
Selector

Page A-1

Service Parts Manual



Electric Vehicle

ACCELERATOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) c.uuviiiiiiieeeinceeeeesscineenn 1
2 70116-G01 ACCELERATOR PEDAL BRACKET ....ctviiierrctee e ceeeeeesssvee e renesee s s 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG oeeeceeer e eeeeeseee e enessvee s see e sseee s ssaesser s sneeenns 4
4 25853-G01 PEDAL BOX AND COVER....ccii ittt seeee e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ...ttt ettt srne et ae e ae e 4
6 25861-G01 MICRO SWITCH. ...ttt s s s e s sae e 1
7 00982-GO01 SCREW, #4 - 14 X 5/8" LG....ieee ettt scree e ee e seae e 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR ....coi ot seee e 1
10 00983-G01 SELF THREADING NUT, 3/16" ......ooiiiiercceeereeereeesseeesseee s sseesser s sneeenns 2
11 26551-G01 PLUNGER ...ttt 1
12 00486-G2 SETSCREW, #8 - 32 X 1/8" LGi. ..ottt st seee e 1
13 00550-G2 LOCK NUT, 1/4 = 28....eoe e eceeeeceeeeeessveee s e saee e e sne s ssvee s s snee s ee e s sneesennes 1
14 17677-G1 SPRING RETAINER, 1/2"....co ettt sseee s svee s s 1
15 17979-G1 BUSHING ...ttt e e e e e s a e e e e s e 1
16 73046-GO1 COMPRESSION SPRING ...ttt siee e see e e sree e 1
17 17677-G2 SPRING RETAINER, 3/8"....cc oo eceer st reresceee s seeesseee s svee s e sneeens 1
18 25859-G01 ACCELERATOR ROD ....coo oottt stee st s s s s s an 1
19 00532-G4 LOCK NUT, 5/16 = 24....cc ettt sttt 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE).......cccctiii ittt scieee e einee e seee e 1
21 10386-G3 CLEVIS PIN, 5/18" X 1" LG .eeccceeer e eceeereeeeseressvee s seeesseee s sneesser s sneeenns 1
22 17838-G1 NYLON BUSHING.......oo ottt st ssee et e e e s s e e sne e e 3
23 17255-G1 TEFLON WASHER, 5/16".....cci ettt sttt ee s sene e e a e e 1
24 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeeeieiiieeeeecitee et sciee e seeeee s seae e e 1
25
26 70134-GO1 o 7 I Y I | 1
27 00986-GO01 PUSH NUT, 9/32" ... ittt e s ae s s e s s s aa e s 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .......oovevivrecereerreeeeee e 1
30 17313-G1 LOOM FLEX, 3/8" X 8" LG (BULK).....ccoeeeeeeeer et e e 1

Service Parts Manual Page A-2




ACCELERATOR

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17618-G1 WIRE TIE ..ottt e e s 2
32
33 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 27844-GO01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG....ccciercei et 6
36 27512-G01 ACCELERATOR PEDAL PAD ..ot 1
37 * ACCELERATOR PEDAL ..ottt 1
38
39 00715-G2 BOLT, 5/18 - 18 X 13/16" LG ..cevrieereriee et e 4

Page A-3 Service Parts Manual




Electric Vehicle

ACCELERATOR

Service Parts Manual

Page A-4



Electric Vehicle

BATTERY CHARGER

¢/ - ¢ sway sepnjou - |

pJeog |04U0)
woly d3y

ov\\\\ﬁ -
6 _

Jawuojsuel | o
8 \@

L

Service Parts Manual

Page B-1



Electric Vehicle BATTERY CHARGER

/piﬁ//éﬁﬁ .

BLK from
Transformer

Service Parts Manual

Page B-2



BATTERY CHARGER

Electric Vehicle

(2
&

32 - Includes ltems 33 - 42 a

40

DC CABLE INSTALLATION

©,

45

Chassis

AMMETER INSTALLATION

Heat Sink

Page B-3 Service Parts Manual




Electric Vehicle

BATTERY CHARGER

To Capacitor — 5
To XF on Power ’i
Input Board 4

/ N\
To Normally Open \i\%_//é\
on Relay at Power '/
Input Board\p
g

TRANSFORMER INSTALLATION \j

—©
To Diode

~
S
N 54
f/ BLK to
DC Cord
<
<l %/
®\ 53
55

D

56

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

POWER INPUT BOARD
INSTALLATION

GRN from
AC Cord

GROUNDING
DETAIL

Service Parts Manual

Page B-4



BATTERY CHARGER

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G04 POWERWISE™ CHARGER (INCLUDES ITEMS 2 - 72) ...ccoviiiciiiee e 1
2 * L0 1] 1
3 00513-G6 SCREW, #8 - 18 X 1 3/4" LG .coceeee ettt e st esee s e s s 2
4 00559-G4 WASHER, #8 ...ttt e et e e sr e e e s s aee e e nane 2
5 11572-G3 EXPANSION NUT ..ottt ettt seiee e e s ee e s se e e e s se e e e s sanssaeeesnans 2
6 28104-G01 L o Y S 1
7 00138-G3 SCREW, #6 - 32 X 3/8" LG ..oeeiiiiciiie st sceee s en e e s 2
8 00559-G3 WASHER, #6 ...ttt e et ae e e s ae e e s snraae e e s nane 2
9 00567-G3 LOCK WASHER, #6 ......oooiiieecceee e e s seeesevee s seesssaveessseeessnae s sseessseeessneeenns 2
10 00525-G5 L 1S 7 R 2
11 18488-G1 DIODE. ... ittt e e e s st e e e st e e e e s sr e e e e e sanreeeeenan 2
12 01005-GO1 SCREW, #6 - 19 X 5/16" LG .eeiiiiieeie et eee e s 3
13 00559-G3 WASHER, #6 ....cco ittt s e s s s e s e s ee e s sareeeened 3
14 28111-G01 SUPPORT SPACER ...ttt ceeestre st e s eee s svee e e sse e s s seee s e snnne s 3
15 28110-GO1 ELECTRICAL CLIP ...ttt ettt st e ee e s seae e e s see e e e sanae e e s nan 1
16
17 * 0T 1Y 1
18 28102-G01 YN 1
19 00614-G4 SCREW, #8 - 18 X 1/2" LG ..eeeiiieceeee et seieee s e 6
20 00559-G4 WASHER, #8 ...ttt e et e e sr e e e s s aee e e nane 1
21 28136-G01 LABEL (VENTILATION) .....ceiiriceie e cteesceresevee e e s sveeesnee s sssnee s sneeesseeeesneeenns 1
22 28136-G02 LABEL (DC CORD CONDITION) ....ooeicierrererereeersreeeseeesseeessseesseeesssseeenns 1
23
24 26979-G01 CAPACITOR BRACKET ...ttt e e s 1
25 28109-G01 CAPACITOR ...ttt tr et e st e e s e s sae e e e e e e s e e e s rnne s saeeeennneen 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG c.ueeevceeeereeeseie s vcee e reee s sveeessee e ssvee s e seae s e e s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....uiiiiiiiiiiieiiscciiees s sciete e sesiaese s sesae e aesasae e e nsneene s 3
28 11027-G2 LOCK NUT, 1/4 - 20 ittt seeee e e staee e s s se e e e s snen e e e sansaeeesnans 3
29 19388-G4 F O 7 | {5 S 1
30 13557-G2 STRAIN RELIEF (AC) ...t eeeeie e sser e eeeeseee s seesesaee s svee s ssneesnssnee s snnas 1

Page B-5 Service Parts Manual




Electric Vehicle

BATTERY CHARGER

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC) ...uvttiiiiiiiieee it sciee e seree e seree e s s see e e s srae e e nane 1
32 28137-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42).......... 1
33 73051-G11 PLUG (TOP HALF)....ceeei et stee e sree st s s vee e s e e s 1
34 73051-G12 PLUG (BOTTOM HALF)...cooi ittt 1
35 73051-G27 AUXILIARY CONTACT ...ttt te e e e e e e e e 1
36 28114-GO01 DC CORD ...ttt et et e re e ee e 1
37 73051-G14 I | R 2
38 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) ..ottt 2
39 73051-G15 ] 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ...c.evvevvceereeeevceeennd 2
41 73051-G10 LOCK NUT, #6 - 32 .eeeeiiiee e eieieeiee e e e e e inreeae s e e e e s e s e e 4
42 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) .....cccceviiriiiieieen, 2
43
44
45 28105-G01 AMMETER ... ... et e e e e e e e e e s e e s e n e e e e aeaeaaeas 1
46 00984-G01 SCREW, #8 - 10 X 1/2" LG ..t ceeiirtieete e e e e e eeeae e e e 2
47 00559-G4 WASHER, #8 ...ttt e s s e s e e s s nne e e s 2
48 01003-GO1 BRASS WASHER, #10 ...ttt ettt 4
49 22589-G2 SHOULDER WASHER, #10 ...t cececcienieete e e enneeeeeeae s e e 1
50 00771-G6 NYLON WASHER, #10.... ..o ceeeirtite e e e e snereeeeae s e e e e snnns 1
51 00528-G4 N O - 0 T 2T 3
52 28106-GO1 BOAMP FUSE ...ttt e et e st e e e s e e e e e s sare e e e eane 1
53 00565-G5 LOCK WASHER, #10 ... ceeieiieete e eesnineee e e e e e e e e e 4
54 00378-G4 SCREW, #10 - 24 X /2" LG ..ottt te e e nneneeeeae e e 2
55 00526-G3 N O - 0 T ST 2
56 28103-G01 TRANSFORMER ...ttt e s s e e e s e s s nne e e 1
57 27877-GO1 SPACER SUPPORT ...ttt tree e e e e e s e e e e e e e e e 4
58 17618-G1 LA S I | R 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LG ..ottt sttt sene e 1

Service Parts Manual Page B-6




BATTERY CHARGER

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 16 GAWIRE (GREEN 4" LG) ...uotiiiiiiiiieee et sccine e sen e e sseee e 1
62 00565-G4 LOCK WASHER, #8 ......oeiiiieecceie e ssteeseee s ee s ssaee s sneessseee s snaesssee e e sneeenns 1
63 00526-G1 L I R 1
64
65 * LABEL (POWERWISET™) ...ttt siene e crae e s sre e e s saree e e s nane 1
66 28126-G01 CONTROL BOARD (POWERWISE™) .....cciccieiereervceeeereeesevee s eseeessee s enne s 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™) ..ottt sseeee e 1
68
69 00565-G7 LOCK WASHER, 1/4" ...ttt e st e e ssan s s e e snne s 2
70 00532-G2 L I A R 2
71
72 71785-GO1 LABEL (REMOVE BATTERY) ...ttt sttt s e 1

Page B-7 Service Parts Manual




Electric Vehicle

BATTERY CHARGER

Service Parts Manual

Page B-8



Electric Vehicle

BATTERY CHARGER (ON BOARD)

sIssey)

pi03 OQ wol IHM

NOILVTIVLSNI H31IWNV —

¥ uid Aejey
woy Ng

L

L \.\.\.\\\ 0
o OF A_«mﬁ G
EESE:E._.Q " %
8

) z
T g
G e

€8 - € swWay| sspnju - |

i 3

N

Service Parts Manual

Page B-9



Ge

=y,

L oz
€€ og Jowuojsuel | ®
8¢ ) 7~ woy g ﬁu

BATTERY CHARGER (ON BOARD)

pieog
induj 1emod e
Aejay uo uadp
AjjeulioN o]

) \v\

y — pieog induj
e \ V/\%.l.ﬁ/ Jamogd uo
P00 0a " ok E/V 4x 01

Joyoede) o

va apoig o1
NOILVTTV.LSNI HIWHO4SNYHL

Electric Vehicle

Page B-10

Service Parts Manual




BATTERY CHARGER (ON BOARD)

Electric Vehicle

Pin 1 - Wire 76 to Input Board "COM"

Pin 2 - Tab Adapter 82, RED wire from Control Board
Pin 3 - Wire 77 to Input Board "WHT"

Pin 4 - Wire 78 to Heat Sink Clip

Pin 5 - Wire 79 to DC Cord RED Wire

RED from Control Board

RELAY INSTALLATION

AC Cord
Port

|

Front of
Charger

GROUNDING
DETAIL

POWER INPUT BOARD
INSTALLATION

BRN from Control Board
ORN from Control Board

WHT from AC Cord

WHT 77 from Relay Pin 3
BLK from AC Cord

BLK 76 from Relay Pin 1

BLK from
Transformer

GRN to
= Ground

Page B-11

Service Parts Manual



Electric Vehicle BATTERY CHARGER (ON BOARD)

BATTERY CHARGER INSTALLATION

Front of Vehicle

— CHARGER RECEPTACLE COVER -~

Service Parts Manual

Page B-12



BATTERY CHARGER (ON BOARD)

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G06 POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 3 - 83)............. 1
2
3 * L0 1] 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LGi.eeiiiiiiie et eene e s 2
5 00559-G4 WASHER, #8 ...ttt e et e e sr e e e s s aee e e nane 2
6 11572-G3 EXPANSION NUT ..ot ser e svee et e st e s e sse s sn e snsee e sneeenns 2
7 28104-GO1 HEAT SINK ..ottt ree e et ee e s st e e e s st e e e e e sanasaeeeenan 1
8 00138-G3 SCREW, #6 - 32 X 3/8" LG ...oeeiiiiceeee st sccee s en e e s 2
9 00559-G3 WASHER, #6 ....cco ittt s e s s s e s e s ee e s sareeeened 2
10 00567-G3 LOCK WASHER, #6 ......oooiiieecceee e e s seeesevee s seesssaveessseeessnae s sseessseeessneeenns 2
11 00525-G5 [ LS 5 PSR 2
12 18488-G1 DIODE. ... ittt e e e s st e e e st e e e e s sr e e e e e sanreeeeenan 2
13 01005-G01 SCREW, #6 - 19 X 5/168" LG ...oo ettt e see s seee s s s 3
14 00559-G3 WASHER, #6 ....cco ittt s e s s s e s e s ee e s sareeeened 3
15 28111-G01 SUPPORT SPACER ...ttt 3
16 28110-GO1 ELECTRICAL CLIP ...ttt ettt st e ee e s seae e e s see e e e sanae e e s nan 1
17
18 * 0T 1Y 1
19 28102-G01 HANDLE ...ttt e st e s ae e e s sasae e e e ns s ae e e s ssneaaenas 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..eeeeiii ettt s 6
21 28136-G01 LABEL (VENTILATION) .....ceiiriceie e cteesceresevee e e s sveeesnee s sssnee s sneeesseeeesneeenns 1
22 28136-G02 LABEL (CORD CONDITION).....cciiiiiiectiereceeererersveeesseeessenessseesseeesssseeenns 1
23
24 26979-G01 CAPACITOR BRACKET ...ttt e e s 1
25 28109-G01 CAPACITOR ...ttt tr et e st e e s e s sae e e e e e e s e e e s rnne s saeeeennneen 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG ...ueeeeceeeeeeeeseee s veeesreee s see e st e ssvee s s sene s e s s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....uiiiiiiiiiiieiiscciiees s sciete e sesiaese s sesae e aesasae e e nsneene s 3
28 11027-G2 LOCK NUT, 1/4 - 20 ittt seeee e e staee e s s se e e e s snen e e e sansaeeesnans 3
29 19388-G5 F O 7 | {5 S 1
30 13557-G2 STRAIN RELIEF (AC) ...t eeeeie e sser e eeeeseee s seesesaee s svee s ssneesnssnee s snnas 1

Page B-13 Service Parts Manual



Electric Vehicle BATTERY CHARGER (ON BOARD)

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 13557-G3 STRAIN RELIEF (DC) .ereeeeeeeeeeeeeeeeeeseeeseeeeseeeseseseseeseseesssesss e seneesenesenens 1
32 | 73331-Goe DC CORD ASSEMBLY (INCLUDES ITEMS 33 - 37) ..ccueveeeeereeereresene 1
33 | 28108-GO1 010X 010) = o TS 1
34 | 11343-G3 RING TERMINAL, 3/16" ...eoreeeeeeeeeeeeeeeeseseseseeseseeeeseeseseeseeeesesesseesseen 2
35 | 11343-Gi RING TERMINAL, 5/16" ....oreeeeeeeeeeeeeeeeseseseeeseseeeeseeseseesseeesesesseeseeen 2
36 | 17064-G1 FEMALE TERMINAL ... seseeeneeeseeseee e sseeseeeeseeeee 2
37 | 22476-G1 HEAT SHRINK TUBING........eeeeeeeeeeeeeeses e seeeeseseeeseeseseseeeeseeesneeseen AR
38
39
40 | 22009-G1 ISOLATION MOUNT .....coreeeeeeeeereeeeeeeeeessseeeseeeesseeseeeeeseeee e see e sesesenesens 4
41 00559-G7 WASHER, 1/4" ..ot es e seseseseeseeeess e seseeses e eneeeseseeeseeeseeese e 4
42 | 00565-G7 LOCK WASHER, 1/4" ..o eeeeeeeeeeoeeeeeeeeeeeseeseeeeseesseeseeeeseseeee e see s senesens 4
43 | 00532-G1 NUT, 1/4 = 20, oo seeeeseeeseseeseseeseeeseeesesseeseeeeeeseses e see e seeeesereesenessenes 4
44
45 | 28105-GOf AMMETER ..o eeeeeeeeeeeeese e es e seseseseseeeess e seseeseseeeseeeseseeeese e sesese e 1
46 | 00984-GO1 SCREW, #8 - 10 X 1/2" LG cvveeeeeeeeeeeeeeeeseeeesseeseseseseeseseesseesss e seneesenesenens 2
47 | 00559-G4 WASHER, #8 ......eoeoeeeeeeeeeeeeeeeses e seseeseseseseese e seseeseseeeseeeseseseeeeesseese e 2
48 | 01003-GO1 BRASS WASHER, #10......oeveeeeereeeereeeseeeeeeeeeeeseseseseseeseseseeesss e sesessesesenens 4
49 | 22589-G2 SHOULDER WASHER, #10 ......eeeeeeeeeeeeeeeeeeseeeeseseseseeseseesssesss e seneesenesenens 1
50 | 00771-G6 NYLON WASHER, #10.......rveeeeereeeereeeeseeeeseeeseseeseseseseesesesseesss e seneeseneeenens 1
51 00528-G4 NUT, #10 = 320 see e seeeseeeeseseese s ses e senesesesemaess e sesessenesenens 3
52 | 28106-GO1 50 AMP FUSE ....oeooeeoeeeeeeeeeeeeseeesseeese e eee e see e seseseseeseseesseases e seneesenesenens 1
53 | 00565-G5 LOCK WASHER, #10 w..cooeeeeereeeereeeeeeeeeseseeeeseesseeseeeessseses e see e sesesenenens 4
54 | 00378-G4 SCREW, #10 = 24 X 1/2" LG eeeeeeeeeeeeeeeseereseeeseseseseeseseesssesss e seneesenesenens 2
55 | 00526-G3 NUT, #10 = 24 eee e eseeeeseseese s ee e ses e seseseneseseees e sesessereeenens 2
56 | 28103-GO1 TRANSFORMER .....cooooeeeeeeeeeses e seseeseseseseese e seseeseseeeseeeseseeeseeesseese e 1
57 | 27877-GO1 SPACER SUPPORT .....eeeeeeeeeseeeseeeeseeesee e eseseseseeseseesseesss e seneesenesenens 4
58 | 17618-G1 WIRE TIE .o eeeeee e seeses e sen e seseseeeess e eseesen e eneeesesetesee e s ese e 3
59
60 | 00372-G3 SCREW, #8 - 32 X 3/8" LG cvvereeeeeeeeeeeeeeeseeresseeseseeseseeseseesseeses e seseesesesenens 1

Service Parts Manual Page B-14



BATTERY CHARGER (ON BOARD)

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25977-G32 16 GA WIRE (GREEN 4") ..ottt st 1
62 00565-G4 LOCK WASHER, #8 ... oottt s 1
63 00526-G1 N T R T = SRR 1
64
65 * LABEL (POWERWISE™) ......oiiiiiieieieeeee et e sceiee e see e seeseeeeesee e sne e 1
66 28126-G01 CONTROL BOARD.....co ot eee et et et s se e se e e e e e e e e 1
67 28126-G03 POWER INPUT BOARD ...ttt et et s 1
68
69 00565-G7 LOCK WASHER, 1/4" ...ttt s se e e 2
70 00532-G2 N T 1 = SRS 2
71
72 21971-G4 RELAY .ottt ettt e et e e e e e et e e e e tenre e e nnneane 1
73 00138-G4 SCREW, #6 - 32 X 1/2" LG ..eee ettt ettt s 2
74 14390-G9 LOCK NUT, #6 - 32ttt et e s 2
75
76 25977-G38 16 GA WIRE (BLACK 4") (from Relay 1 to Power Input Board "COM") ....... 1
77 25977-G37 16 GA WIRE (WHITE 5") (from Relay 3 to Power Input Board "WHT")........ 1
78 25978-G161 18 GA WIRE (BLUE 6") (from Relay 4 to Heat Sink clip).....cc.cccevrenrrrnrnnen. 1
79 25978-G162 18 GA WIRE (YELLOW 6") (from Relay 5 to DC Cord "RED")......c..cccceevuen. 1
80 25978-G163 18 GA WIRE (BLACK 7") (from Transformer S2/S3 to

Control Module "BIack”) ....cceicueeriiierceniie e eccee e see e e 1
81 17902-G1 TAB ADAPTER (on Power Input Board "WHT" w/ 77 & AC Cord WHT) ...... 1
82 28305-G01 TERMINAL ADAPTER (on Relay 2 w/ Control Board RED).........c.cccccceeneen, 1
83 27285-G01 TERMINAL ADAPTER (on Relay "COM" w/ 76 & AC Cord BLK)................. 1
84
85 71968-G01 SHIELD ASSEMBLY (INCLUDES ITEMS 86 - 88).....c.ccvviiirreneereeeeeeneeeeee 1
86 71967-GOA1 SHIELD ...ttt ettt s s re e et se e ee e e e e e e e ees 1
87 22045-G01 CORD HOLDER ...ttt ettt et se e e e e e 1
88 10570-GO1 LT ST 2
89 00106-G6 SCREW, #12 - 24 X 3/4" LGi.eetiieeeieeteeeeeeeecee e ettt st 2

Page B-15 Service Parts Manual



Electric Vehicle BATTERY CHARGER (ON BOARD)

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
920
91 11027-G2 LOCK NUT, 1/4 = 20 ettt 4
92
93 73173-G01 COVER PLATE ...ttt s s e s e 1
94 14601-G10 RIVET, 5/32" X 7/18" LG ..ottt s s 4

Service Parts Manual Page B-16



I BATTERY CHARGER, LESTER, 36 VOLT Electric Vehicle

Page B-17 Service Parts Manual



I Electric Vehicle BATTERY CHARGER, LESTER, 36 VOLT |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 28516-G01 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-18



l BODY Electric Vehicle

— \
N SERN

Page C-1 Service Parts Manual



BODY

Electric Vehicle

See

Electrical

LX Model

..I
[se)

Page C-2

Service Parts Manual



l BODY Electric Vehicle

Page C-3 Service Parts Manual



l Electric Vehicle BODY

Vehicle Rear Bumper

144 - Includes ltems 145 - 149

Vehicle Rear Bumper

151 - Includes ltems 152 - 158

Service Parts Manual

Page C-4



BODY

Electric Vehicle

AR
A \}
N\ B

Page C-5

Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71510-GO1 | UPPER FLOORPAN ....oorveeeeeeeeseeeeeeseeseseseesesessessseseseseesesseeesesesenesssseseesesessesens 1
2 14601-G11 | RIVET, 3/16" X 916" LG weorevveeeeereereeeseereseeresesesseeesseseesessesessessseesesssesessseesesesnens 9
3
4 70451-GO1 | LOWER FLOORPAN........oveeeeeeeeesseeeeeseeseeeseesssessessseseseseesessesenesesenesssseseessseesesens 1
5 14601-G11 | RIVET, 3/16" X 916" LG werrrvveereeeeeereseseesesessesesssseeesseseeenseseseseeseseesesssesssssessse s 7
6 70452-G01 | ACCESS COVER ... oveereeeeeriererereesereseessseseseseesseeseesesessssesessesesesseesesseseseeseseseeses 1
7
8 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) ..covvvererereene. 1
9 71153-G01 DEFLECTOR (PASSENGER SIDE) ..o vvveereereeereseseeessseeeeseesesesessssessesens 1
10 | 71154-Go1 DEFLECTOR (DRIVER SIDE) w.cooourvveeeeeeereeeeeereeeseesesessesesesseesesseseseeseseseeees 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGivvrrvveereeeeeeeseeeeessesessssesssessessssesssessessssesessssssessesens 6
12 | 71158-Go1 INSTRUMENT PANEL INSERT (FOUR CUP) .....orveerreveeersererersesseeseserenen 1
13
14 | 71179-G02 | LABEL (SAFETY)eomeeereeeeeereeseeeseesesesesessoseseseesessssesesessssesessesesessesesessssesessesesseses 1
15
16 . SERIAL NUMBER PLATE .....oooeeveeeeeeeesseessesseesseessssseeesssseseseeseseseeseseseessseeseseseene 1
17 * CAPACITY PLATE ..ooorveveeeeveereeeeeereeesseseseesesesesseesssseseseeseseseessseesessseeseseseesssssnenn 1
18 | 01041-GO1 | BIVET, 5/32" X 7/8" LG ceeevveeeeeveeseeeeeseeeeeeseesesesseseseseseseesssseesesessesesseseseeseseseesens 4
19
20 | 71413-GOT | SPLASH PANEL. ...ooocoeeeeeeeeeereeeeeeseeeseeesee s eses e sseseseseeseseseesssaesese e sese s sene s 1
21 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGiuvvoueveeeeeeveereeeeeeseseeseeseseecessssesesessesesnesens 1
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (LATE 2000 PRODUCTION)................. 4
23 | 01036-G01 | SCREW, #10 - 24 X 3/4" LG (TO EARLY 2000 PRODUCTION) .........cveerrenene... 4
24 | 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) w...corvveeereeeereseeesseeenens 4
25
26 | 71115:G0T | VINYL TRIM oot eeeeeeseeee e soeesee s e seesesessessseesesesesessseeseseenens 2
27 | 71055-GOT | RIVET, 316" X 1" LG covvveerreeeseeeeeseeeeeseeesssseesssesesseeessesesesseseseseeseseseeseseesessseenn 10
28
29
30

{

Service Parts Manual Page C-6



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 71051-G** L0 1 SRR SRP 1
32 71037-G02 N TN | e I € [ ) PR 1
33 12064-G3 e S o L P 2
34
35 71055-G01 RIVET, 3/168" X 1" LG oottt sttt e s e s e s s a e 9
36 71056-G01 BOLT, 5/16 - 18 X 5/8" LGi....eeiiioee e cee st s e ssee s seee s e s s e e e sanne s 4
37 00570-G2 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 4
38 14601-G13 RIVET, 5/32" X 9/18" LG ..eveiiiiieie ettt sttt s e s eaae e e s s a e nsneea s 2
39
40
41 27166-G02 FRONT SHIELD ...ttt et te s ee s e s s e s e e s s e naneaa e s 1
42 71015-G01 FRONT SHIELD BRAGE.......coo ittt e e s 2
43 01038-G01 SCREW, 1/4 - 20 X 1/2" LG .eeeieceeeceeee e rstee e sveessee e s ssvee e s e e s sve e s s nan e snsee s snnneen 4
44 16469-G7 WASHER, 1/4" ...ttt sttt e e e s s e s sre e e ee e s sreeeennes 2
45 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi......oiiii ittt cive e 2
46
47
48 74040-G01 FRONT BUMPER......ooi et sstre e ets s te e s st e s e sssae s s saae s e s sanne e s e e s sasneens 1
49 74037-G01 SPACER TUBE ...ttt ettt e e e e a e s e 2
50 19859-G1 END CAP, B/4" ...ttt ettt e e s e s s a e s e be e e s e e anea e e e e aanes 2
51 75048-G01 Y 0 = T 2
52 00570-G2 LT | = TR R 6
53 00905-G8 LOCK WASHER, 5/16".......oiiiiiiiieeiieciete e seieeee e s e s se e s s naeaa e s 4
54 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LGi.cci ittt e e 4
55 74306-G0T | BUMPER (LX) weorrveeeeeereeeeeseseeeseseeessesesseseessesesessesssesesesseseeseeesessesesesesseseseseseseees 1
56
57
58
59 71219-G01 O 11 I T 1
60 71413-G02 SPLASH PANEL....ccetiieiiecctee et e rtr e ste e ssee e s sreessee e s sre e e s e s e e s s nanessseessnnnen 1

Page C-7 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 71101-GO1 | COWL SUPPORT BRACKET ...ooorrvveeeeeeeeseeeeeeseeeseeseeessesssesseeesssseessesesesseseneseeses 1
62 | 71102:G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG urvveeereeveereereeessesereesesereesesssesessenens 3
63
64 | 71462-GOT | COWL SUPPORT BRACE ... ooveeseeeeeeeeeeteeesseeeeessesesensesesessesssaeseseseesssssesese e 1
65 | 00740-G4 SCREW, #10 = 32 X 1/2" LG cvvereeeeereeesrereeeeseeesssseessesesesseseseseessseesessseseseseessss s 2
66 | 00559-G5 WASHER, #10....veeoeeeeveeeeeeeeeseeeeeeseesessesesseeesessseesesseesesseseseeseseseesesessessseesessseenen 2
67 | 00921-G8 LOCK NUT, #10 = B2 ...oveeeeveeeeeseeeesesseeeseeseeesseseseseeseseseesesessessseesessseesese s ssse s 2
68 | 71055-G02 | RIVET, 316" X 1 1/8" LG werveveeeeeeeereeeeeeeseesoeeesseseensesesensesesessesssaesesesesesssssaseenens 1
69 16705-G9 SCREW, 1/4 = 20 X 1 1/8" LG evveeeeeereeeeeereeesresesesseeesesseesesseseseeseseseessseesesesone 1
70 14776-G1 RETAINER NUT (0 TYPE), 1/4 = 20....vveeeeeveeseereereeeeesseseeseeseeseessssesesesseseseesens 1
71
72
73 | 71289-G01 | NAMEPLATE (E-Z-GO) (OVAL) vvereereereeeeesseeeeeneeseressesesessessseesesssesessseesessssens 1
74
75 | 71214-G01 | FENDER FLARE (DRIVER SIDE)......oocoooeeeosseeeeesseserseeseseesessseesesesesssesessseenens 1
76 | 71214-G02 | FENDER FLARE (PASSENGER SIDE) .....oceeoveereereeeseeseseesessseesesesessssssessseenens 1
77 | 71045-G0T | RIVET, 5/32 X 3/8" LGuueveeroeveereeereereseeseeseseeesseseseseeseseseeseseesessseesesesesessssesesessens 6
78 | 00559-G4 WASHER, #8....uvveoreeveeseeseesseseeeseeseeeseesessesesessesessssesessesesesssssessesenessesesessesesseses 6
79
80 | 75459-GO1 | GLOVE BOX DOORS (BOTH SIDES).....coveemreeerseeeemeeeosssmesseesesessessseseeseseeneee 1
81 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ....coeeveeerereeeeseseeeseeseeneseeseneesssesesseressesens 1
82 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE)........oeeeroeeereeseoerereereeersesereeseseneneens 1
83
84
85
86 | 71439-G01 | ROCKER PANEL (DRIVER SIDE) ....ovcoeoeereeeeeeneeseeensesesessessseeseseseesesssesessenens 1
87 | 71439-G02 | ROCKER PANEL (PASSENGER SIDE) w..cooeeeceeeereeeeeereeseeeseessseeseseseesssesessseenens 1
88 | 71440-GO1 | BRACE (DRIVER SIDE).....oeerioeeeerseeeeeseesseeesseseessesesessesesessesssaeseseseesssssessseenens 1
89 | 71440-G02 | BRACE (PASSENGER SIDE) .....eiveerieeeeereeesreseseereeessessesseseseseesesessessseeseseseene 1
90 | o00789-G2 SCREW, #10 = 24 X 1 1/8" LG rvveereeeerereeeereeeseseeeesseseesseseseseessseesessseseseseesssssnens 4

Service Parts Manual Page C-8



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 19247-G3 SPACER, 9/32" ... ettt e e e e 4
92 00660-G5 WASHER, #10... et s e 4
93 11098-G7 LOCK NUT, #10 - 24 ...t st e e e 4
94
95 16705-G1 SCREW, 1/4 - 20 X 1" LG oot 4
96 23726-G2 SPACER, 1/4" ...t e e e e e e e 4
97 00559-G7 WASHER, 174" ... e e 4
98 14390-G4 LOCK NUT, 1/4 = 20 ..ottt sne s s 4
99 71764-G01 SILL PLATE TREAD ..ot et s sr e e e s s ne e e 2
100
101
102 70135-G01 PEDAL PIVOT COVER ...ttt 1
103 70048-G06 FLOORMAT ....ooreiirrreceerreeesr e e earesre s sme e e ser e san e e snesmesanesresaneenens 1
104
105 71844-G** SEAT WRAP PANEL WITH LOUVERS (PRODUCTION SINCE 4-99)............... 1
106 71379-G** SEAT WRAP PANEL (PRODUCTION PRIOR TO 4-99) .....ccceeieiieeeeeeeeeeeeee 1
107 10570-G10 RIVET, 5/32" X 9/16" LG ..cvi et s e ser e 8
108 71609-G01 SEAT HINGE PLATE ...t st e s e 2
109 10570-G11 RIVET, 3/16" X 3/4" LG ..ottt e 4
110 71674-G** SIDE PANEL (DRIVER SIDE) ......oiiiiiieceee e 1
111 71674-G™ SIDE PANEL (PASSENGER SIDE) .....ocovirierireee e e 1
112 10570-G10 RIVET, 5/32" X 9/16" LG ..cvi et s e ser e 4
113 10570-G12 RIVET, 174" X /2" LG oottt e e 4
114 16469-G7 WASHER, 174" ... e e 4
115
116 70244-G02 SPLASH PANEL.....coiiiiiiierrecerrecerr et st s e s e 2
117 00715-G2 BOLT, 5/16 - 18 X 13/168" LGttt 4
118 00438-G8 BOLT, 5/16 - 18 X 17" LG it 4
119 00559-G8 WASHER, 5/18" ...ttt s e e 4
120 11098-G6 LOCK NUT, 5/16 - 18 ettt 4

Page C-9 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

121

122 71586-G01 FENDER (DRIVER SIDE) .....cooiii ittt eessn e 1
123 71586-G02 FENDER (PASSENGER SIDE)......cceoriiirtrireriee et 1
124 71586-G03 FENDER WITH TAILLIGHT (DRIVER SIDE} ......cccoiiiieeieeeeeeeee e 1
125 71586-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ........cccociiireiireree e 1
126 00414-G7 BOLT, 1/4 - 20 X 7/8" LGt et sn e e e s e 12
127 00559-G7 WASHER, 174" ..o e e s 24
128 14390-G4 LOCK NUT, 1/4 = 20 ..ottt sne s s 12
129 71587-G01 REAR PANEL.... .ot e 1
130 71055-G01 RIVET, 3/16" X 1" LG ceeriee e et 4
131

132 71588-G01 SEAT FILLER PANEL (DRIVER SIDE) .....coooiiieciee e 1
133 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE)......ccccororirirrercre e 1
134 10570-G10 RIVET, 5/32" X 9/18" LG ..cre et s e serene 6
135 20271-G3 HOLE PLUG, 2" (VEHICLES WITHOUT TOP) ..ot 2
136

137

138 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 139 - 142) ....corieireercrerererererere e 1
139 27731-G01 ASH TRAY L.t e s e e e 1
140 27736-G01 GASKET ... ettt st e e e e e e e s 1
141 75108-G01 BRACKET ...t s s e e e e e e 1
142 00100-G4 SCREW, #10 - 16 X 1/2" LGi.eeirire et 4
143

144 75326-G02 BALL HITCH KIT (INCLUDES ITEMS 145 - 149) ..o 1
145 75324-G01 HITCH. ..t et e e e e 1
146 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGi...oooerieereee e 4
147 00571-G3 WASHER, 378" ... et 4
148 00566-G1 LOCK WASHER, 3/8 ... oottt e s 4
149 00532-G5 NUT, 3/8-T6 ...ttt s e s 4
150

Service Parts Manual Page C-10



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
151 | 75327-G02 | CLEVIS HITCH KIT (INCLUDES ITEMS 152 - 158) ......oecveeeeeescessesnesssessessessenn. 1
152 | 75325-G01 LI 0 TP 1
153 | 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LG ..uvvverereerereereesreseesesesvsessesssessesesessesesessans 4
154 | 00571-G3 WASHER, 3/8"......veeeeeeeseesevsesessesesss s sss s ssasss st s sessssasnesnessssssanssssasneanens 4
155 | 00566-G1 LOCK WASHER, 3/8"......ooveevecveeieseessessesesessessssssssessessssssassssssssessesssssssssssseans 4
156 | 00532-G5 NUT, 3/8-16 w.ouvereereeceeeserecreressesesessesesssesessesesessssesssesessesssssessssssesesessssesssens 4
157 | 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG covrrvreereeeeseeeesessessessesessssessassssnesnessssssasssssssnesnens 1
158 | 19314-G1 COTTER PIN, 2 1/2" LGiueeeeeeeeevesesreeesseessessesnessessssssessassssnesnesessssasssssssnesnens 1
159
160 | 70494-GOT | SEAT FRAME.......cooiioereeeeeieeseeseveevseseessnessese s sessssesesessesesassesssassasessesesassasesassans 1
161 | 00438-G8 BOLT, 5/16 = 18 X 1" LGi.vuvureeeeeeeeeeeesesseseesseessessssnssnesssssssssssssnesnessssssasssssssnesnens 5
162 | 00559-G8 WASHER, 5/16" .....cooueeiecevseesiseeseesssesseseesesssssssssssssessssesssssssssssssenessesssssssassssans 4
163 | 00565-G8 LOCK WASHER, 5/16"......vureeerrereeresessereseesesessesssessasesessesessesssssessasessesesessesssessens 1
164 | 11098-G6 LOCK NUT, 5/16 = 18 w.eververerereeeescereeseresresessssssssessssesessessssssesessesesesssssessesessenes 4
165 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi...cevececerereeeseeeseessesssnesessssessssesnesnessssssasssssssnesnens 2
166 | 70046-GO1 | BATTERY RACK .....octiieeciecieieeseeseveseeeseesesnesnese s ssassess s esnessssssasssssssnesnessssssssssssenns 1
167 | 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG w.ecerveevereeeeieesresesesvsessesesessesesessessssssssessesesessasessenne 2
168 | 70113-G01 | ADJUSTABLE BUMPER .....o.oiuivecvereeeeiresresesesvesessesssessesesessessssssesessesssassasesssenns 2
169 | 11027-G1 LOCK NUT, 5/16 = 18 w.eccervevereceseeseesetse s esssssessess s sessssssnassessssssassssasnssnessssnses 2
170
171 | 35062-GO1 DECAL (WORKHORSE®) ...ttt vesesessssseses e sssssesnesessenes 2
172 | 35430-G04 | DECAL (1000)......orivevereereeieeirereveesseseesssesseseseesessssesssessesessssessssssesessesesessesesseans 2
173 | 35430-G03 | DECAL (1000LX) w.covvreercvecreriesieseessesesessesessessssssssssessssssssssssssssssssssssssssssssssessanes 2
174
175 | 73173-G01 | COVER PLATE (ON-BOARD CHARGER MODELS ONLY)......ovvorererrerrerernenan. 1
176 | 14601-G10 | RIVET, 5/32" X 7/16" LG coerveeereeveevereeeee e ssesesesvessssesesessesesessessssssssessesesessasesssenns 4
177
178 * PLATE UL (EE) w.ooeeeeeeeeeeeeseeeeeeeeeteessen s sssess s ssnssn s s ssssssssnesnessssesasssssasnesnens 1
179 | 10570-G9 RIVET, 1/8" X 11/32" LGiucvvvreveerereeeeoeresseresessesessessssssesesessesessessssssssesessesessssssessssens 4
180 | 35216-G0T | DECAL (EE) .oeomieiiereeieeceeseeeeeseeseveevsesees e ssese s sessssesssessesesassesessssasessesesassasesseans 2

Page C-11 Service Parts Manual



l Electric Vehicle BODY

Service Parts Manual Page C-12



BRAKES

Electric Vehicle

1 - Includes ltems 2 - 28

2 Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual




Electric Vehicle

BRAKES

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual

Page D-2



BRAKES

Electric Vehicle

47 - Includes ltems 48 - 57
59 - Includes Items 60 - 63

50 &1 52 53

54

/77

|

Page D-3

Service Parts Manual




Electric Vehicle

BRAKES

Front of Vehicle

88 - Includes Items 90 - 98, 100, 101
89 - Includes Items 90 - 97, 99 - 101
*90 - Includes Item 91
92 - Includes ltems 93 - 97
98 - Includes ltems 100, 101
99 - Includes ltems 100, 101 88

106 - Includes Items 107 - 108

T
. /\ 0)\’\
107 ) It
96 S | .
108\ = QU{@ =
\ 103
119< 111 o
\@/ -
S
O
114 109
Adjuster Arm
Adjuster
* When replacing brake shoes,
order Brake Adjuster Kit
(items 98 or 99).
Service Parts Manual Page D-4



BRAKES

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-GO01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28).....cctiiiiiiiieieesiiiieeeseiiee e e s sieeeeesseesaeaessanseaeassessaesssnans 1
2 70249-G01 BRAKE PEDAL ...ttt ettt sttt s n 1
3 70254-G01 PARK BRAKE PEDAL ..ottt ssee e ssseee e 1
4 70274-GO01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5-7)............. 1
5 * SERVICE BRAKE PAD ......oooiiiiiieievcee e see s seee s eee s svee s ee e sneeenns 1
6 * PARK BRAKE PAD. ...ttt ittt ene e s n 1
7 15766-G1 OVAL RIVET, 3/18" X 3/8" LGi. ....utttieiiciiieee e sciteee e sciee e e sene e e e seeee e 9
8
9 * SERVICE BRAKE PEDAL PLATE .......oooiceee e vee s ereee e e 1
10 15932-G2 o Y I | SR 1
11 11737-G1 TORSION SPRING ... .ottt se e 2
12 12064-G1 PUSH NUT, 5/18" ...t eciieeee s ee s siee e seaae e e s sssae s e e sessaea e s ssneaaenas 1
13 00737-G8 SCREW, #10 - 24 X 1" LG cooceeeceeeeeeeeseee s eceeesrene s svee e st s ssve e s s sene s e s s 4
14 00739-G1 RUBBER NUT, #10 - 24 ...ttt seene e e 2
15 22362-G3 BRAKE PEDAL STANDOFF ...ttt ee e e s s 2
16 27137-G01 CONICAL SPRING ...ttt et en e s e e s e a e e 2
17 11098-G7 LOCK NUT, #10 - 24 ...t seee et e st ae e ssae e s aessee e sneeenn 2
18 10606-G8 1T T S 1 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4" LG oottt ene e 2
20 00559-G5 WASHER, #10 ...ttt 2
21 00559-G3 WASHER, #6 ....cco ittt s e s s s e s e s ee e s sareeeened 2
22 00565-G3 LOCK WASHER, #6 ......oooiiieecceee e e s seeesevee s seesssaveessseeessnae s sseessseeessneeenns 2
23 00525-G5 [ LS 5 PSR 2
24 * BRASS SCREW ...ttt sttt s e e s e s nnneea s 2
25 00567-G3 LOCK WASHER, #6 ......oooiiieecceee e e s seeesevee s seesssaveessseeessnae s sseessseeessneeenns 6
26 14628-G1 NS O I 1 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...coiiiiiiiiiie et 1
28 17618-G1 WIRE TIE ..ottt et e eee s e n e e e s e e e n e e e e 3
29

Page D-5 Service Parts Manual




Electric Vehicle

BRAKES

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-GO1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) 1iiiiiieciiete et seee e e en e s ae s s s 1
31 11737-G1 TORSION SPRING.......c.coiirieertieiree e rceee s sseee s seeesee s ssssee s e seeesssseessnneen 2
32 15932-G2 Y 2 I | 1
33 12064-G1 PUSHNUT, 5/18" ... ettt st ae s e e s aae e s s e a e s 1
34 * SERVICE BRAKE PEDAL .......oooiiiie st seeesseee s svee s er e s 1
35 70265-G01 PARK BRAKE PEDAL ..ottt s 1
36 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) .ueiiiii ettt 1
37 * SERVICE BRAKE PAD ...ttt ettt e s e 1
38 * PARK BRAKE PAD ...ttt ettt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..cveeieceeeeeere e e eseee s e s s 9
40
41 70582-GO01 SHOULDER BOLT, 3/8 - 168 X 4" LG ...cciieei et 1
42 70581-G01 FLANGED BUSHING ...t eeesee e se e e s e s svee e 2
43 70676-G01 TORSION SPRING ......cccetiecieeetirreereree s st ee e e e ssee e e e ssee e s sree e s e e s sreesenes 1
44 00643-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 1
45 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57) weovccveeevieeceee e 1
48 25882-G04 LINKAGE ROD ....coiiiiii ettt ee s ae s e e s nse e s s nneaa e s 1
49 00532-G4 NUT, 5/16 - 24ttt e e e e 2
50 27330-G01 YOKE ... oottt ettt e s e st e e et sssaee e s sre e sase e e s sre e e e neeesareeeereeesnsaeeesannean 1
51 23463-G1 COMPRESSION SPRING ........oooviiiieceiercee e ssee s seeesseee s snee s er e ssneeenns 1
52 23061-G2 COMPENSATOR STOP TUBE........ccitiii ettt 1
53 17979-G1 BUSHING ...ttt e e e e e s a e e e e s e 1
54 15121-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 2
55 28082-G01 EQUALIZER BRACKET ....cccttirreeeeeeeereee e e see e sne s svee s s s e s e e s s s e 1
56 00963-GO01 SPHERICAL NUT, 5/16 - 24 .....ooiiei ittt ettt scree e e s ee e e srae e 1
57 11098-G9 LOCK NUT, 5/16 = 24....cc ettt sttt 1
Service Parts Manual Page D-6




BRAKES

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

58

59 70716-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 60 - 63)....] 1
60 28082-G01 EQUALIZER BRACKET.......coiicviee e cererevee e er s ssaveeeseeeessseee s sneesseeessneeenns 1
61 28083-G01 BRAKE COMPENSATOR BUMPER.........cooociiiiiecieie et 2
62 * BRAKE CABLE (PASSENGER SIDE) .....cccoiciiiiiiiiiiieiececireceesciveee s sineeeens 1
63 * BRAKE CABLE (DRIVER SIDE)......cccccvcvitirieerivtee e e eseessesveeeeseeesssveessnees 1
64

65 12305-G1 RETAINING RING .......oooiii ettt se e s e 4
66 12416-G2 WIRE TIE ..ttt st s s s s s 2
67 10386-G3 CLEVIS PIN, 5/18" X 1" LG eeectieveceeeerierstreveesser s ssvseeeseeessseeessnneesssneessvenenns 3
68 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeeiieceeieiisecieeee st eesireee s ssese e e sssaeae s nnneene s 3
69

70 70601-GO1 KICK-OFF LINK....cotiiiie et esrteee s e seee s st e e e e sssee e e sase s sssee e s snreeanseeessseessnnns 1
71 17838-G1 NYLON BUSHING.........oo ettt eseee e e ssee e sae s ssaee e s s e e e e s sree e eees 2
72 20835-G1 TEFLON WASHER, 3/8" ...ttt ee s s e s e s s a e s 2
73 00559-G8 WASHER, 5/18" ... ettt e s a e s s naeeae e e naanes 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LG .eetrecceeeeieercctee e esee s sevreeeseee e sseeessaneessvneessnenenns 2
75 70098-G01 KICK-OFF CAM PIVOT ....etiiieccttie st e st ee s e ssee e e sese s sssee s s sve s s ee e s sneeesnnes 1
76 10097-G6 FLANGED BEARING ...ttt it e e serae e e sree e e e sneae e e 2
77 25103-G2 KICK-OFF CAM. ..ottt rae e e e st e e e e sare e e e s sreaeeesannraeeesnan 1
78 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LGt eeee s seeeesete s ssee e s sneessvne s svene e 2
79 14134-G4 SPACER ... .ottt s et ne e e rae e s reeeans 1
80

81 70113-GO1 ADJUSTABLE BUMPER ...ttt s 1
82 11027-G1 LOCK NUT, 5/16 - 18 ..oeieeiecee e rtee et e svte e s e e ssee e s svee s s e s sve s snnae s ne e e snnes 1
83

84 70080-GO1 CATCH BRACKET ...ttt ettt st e ae e e e s s e e e s s e ae s s nneeae s 1
85 00414-G6 BOLT, 1/4 - 20 X 3/4" LG .ot iciiiee e eciiee et seiae e e s ste e e ssae e e s nraae e s sasraeeesnans 2
86 00891-G2 I 10 G\ LU A 2
87 11027-G2 I 10 G\ LU A 2

Page D-7 Service Parts Manual




Electric Vehicle BRAKES

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98)................... 1
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 90 - 97,99) ... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91)..ccciiiirereeeeereeeeeereeeeseenee e 2
91 * BRAKE SHOKE .......coitiieieeieeteeceicetee e eeae e sie e ae st e ae s see e e nnas 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) i 2
93 * UPPER SPRING .....c.ttriiirereereenteee e e seseesss e seene e ssessseseesesnsennes 1
94 * LOWER SPRING ......ootiieieiieteeenieteste e seesaesiesse e e sseseessesnsseessassneneas 1
95 * PIN ettt ettt sttt et nre b e aenrenraaneneas 2
96 * CUP AND SPRING .....ooietiierirerrreeseerreeereseese e sessessesesseessessesesssens 2
97 * ADJUSTER SPRING .....ooieerirreierererteeseeeesse e seesse s seeseesne e seenseens 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)..f 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 100 - 101) .. 1
100 * ADUJUSTER ..ottt e see e s see e 1
101 * TEFLON WASHER ..ottt s 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG .eureiieieciieiee et s et e s s e s e s s nae e s 8
103 15126-G1 LOCK NUT, 5/16 - 24 ...ttt sttt ee et e s e s e e s s aneene s 8
104 | 15485-G1 INNER BRAKE DRUM WASHER .......cooiriieeereencee e neeseens 2
105
106 | 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) ...c.cecoveeeeereeeeee. 2
107 * BRAKE DRUM.......cooi ittt e ea et e st e s ste s sae st srase e nneseens 1
108 | 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG eeeverererrreeereerree e s sesesnse e 4
109 14723-G1 LUG NUT, 1/2 = 20..eeieceie e crteesccee e seeessee s sve e s ee s s sveessnee e ssee e s ssneesnsenesssenenns 8
110
111 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ...ttt sttt ctee e s ae e ssrae e e 2
112 15483-G1 SLOTTED NUT, 5/8 - 18 weireeiece e ecte e reesstee s sveessee e s svee e s e e s vee s s sene s e s snnneen 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGi..ueii e rseee e estee s see e s s s e s e s n 2
114 | 74175-GO1 SPINDLE CAP ...ttt ettt st e e ste e e e stase s e sresranneeneas 2
115
116 | 72036-G02 BRAKE CABLE BRACKET (PASSENGER SIDE) .......ccccvrerrernereererceesienee s 1
117 | 72237-G02 BRAKE CABLE BRACKET (DRIVER SIDE).......cccocveteierrrneree e e e 1

Service Parts Manual Page D-8




CAB

Electric Vehicle

CAB COMPONENTS

1 - Includes ltems 2 - 42
105 - Includes Items 2 - 3, 7 - 42, 106 - 108

1000 LX

See Body
Section for P/N

L
o
T
m’\\\\

f Section for P/N

See Body
Section for P/N

Page E-1 Service Parts Manual




Electric Vehicle CAB

CAB COMPONENTS

To Front of Vehicle

Battery

gl%s(’;?( Inside cab

Front of Vehicle

WINDSHIELD WIPER COMPONENTS
33 - Includes ltems 34 - 42

34 - Includes ltems 35 - 39

Qutside cab

Service Parts Manual Page E-2



Electric Vehicle

44 - Includes ltems 45 - 55
45 - Includes ltems 47 - 52
46 - Includes ltems 49 - 54

Existing
Hardware

Light Switch
RED

STROBE LIGHT KIT

58 - Includes ltems 59 - 66
59 - Includes ltems 61, 63 - 66 60
STEEL DOORS 60 - Includes ltems 62 - 66
45
/ 59
\/47
49
50
52

70 - Includes ltems 71 - 75

Page E-3

Service Parts Manual




Electric Vehicle

CAB

SWITCH PANEL KIT
88 - Includes ltems 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes ltems 84 - 86

Existing

Light Switch Hardware

RED E X
S=1
81

i
BLK > 7| s
Existing
Hardware <)

WORKLIGHT KIT
77 - Includes ltems 78 - 81

Service Parts Manual Page E-4



CAB

Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 74300-GO* STEEL CAB KIT (WITHOUT DOORS) (1000 MODEL) (INCL ITEMS 2 - 42)..... 1
2 74300-GO*A | ROOF PANEL ....ooviiiieieeiecceeeeree s rete e esee s ssaee e s eseesssee e s sneessseeesasseessnseesssnessnneeen 1
3 74300-G0*B REAR PANEL ...ttt et et e s s s e s e e e s sane 1
4 74300-G0O*C WINDSHIELD PANEL ..ottt ettt eciee e e seree e s sree e e e e ene e e nane 1
5 74300-GO*D FRONT CORNER PANEL (PASSENGER SIDE).......c.cccvoieiiiiiiieeniiiiieee e 1
6 74300-GO"E FRONT CORNER PANEL (DRIVER SIDE) ......covvcieereerceeee e sseeee e 1
7 74300-GO*F RECEIVER (DRIVER SIDE) .....ucoiiiiiiiiieie ettt seciee e seeee e e sasee e 1
8 74300-G0*G RECEIVER (PASSENGER SIDE)......ccceoiiiiieie it sseee e 1
9 74300-GO*H LOWER MOUNTING BRACKET (DRIVER SIDE)....ccccccvviveerrieerceeee e 1
10 74300-GO*I LOWER MOUNTING BRACKET (PASSENGER SIDE) ....ccccevvevvveieeerrceeenne 1
11 70113-GO1 ADJUSTABLE BUMPER.........oooiii ettt 2
12 1P0O04A FRONT PANEL COWL SEAL GASKET (85" LG) .cvveevicciiieeeiriirieeesiiieeeeenans 1
13 | 1P004D ROOF TRIM (50") cvveveveereeeerereeseeseeeeeseeseesseseeseeseseseseeseesesesesessesesseeseseseseeeen 1
14
15 6E03 FRONT WINDSHIELD MOUNTING GASKET ......cccooeei it eireeee e 1
16 6EO03A BOLT, 3/8 - 168 X 7/8" LG .uuiiiiiiiiiiieeescciieee s scieee e seiaese s neae e s e nsneeae s 44
17 6E03B IO 10 G\ U e 7 S 44
18 B6E03C WASHER, 3/8" ... oottt e e s s e s s e e see e s sne e eees 44
19 6E03D NYLON WASHER, 3/8".......ooeii ittt e s e e s s n 26
20 6EO03E FRONT WINDSHIELD GLASS........cc oottt secene e see e e ssree e 1
21 6E03H FRONT CORNER PANEL MOUNTING GASKET ......cccocvviverrrrreenererrceeene 2
22 6E03J REAR PANEL WINDOW MOUNTING GASKET .....ccoeevereererieeseeee e 1
23 6E03S ALLEN BUTTON HEAD BOLT ...ccci ittt scree e e sree e e se e e e 4
24
25 6E03U (21 ]I I I A o 1 G e 2 I 4
26 6E03V NYLON SPACER, 1/4".....co oottt ettt et e s s s en 4
27 6E03W WASHER, 5/16" ..ottt e e e e e 4
28
29 BEO05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE)...........cccceeuu..... 1
30 BE05B FRONT CORNER PANEL WINDOW (DRIVER SIDE) ......cccccvveivrierenrienenne 1

Page E-5 Service Parts Manual




Electric Vehicle

CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 6E05C REAR PANEL WINDOW ...ttt 1
32
33 74244-G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) .....ccevevveveeeenennn 1
34 9PWMB85 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ...cccoviiiiee e, 1
35 * SPACER ...t e e 1
36 * SHAFT COVER (SEAL) ..ottt s e 1
37 * NUT L et s s aane s 1
38 * 21 ] I U 1
39 * WASHER ..ottt 1
40 9PWA WIPER ARM ...ttt s s 1
41 9PWB WINDSHIELD WIPER BLADE ...ttt 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ........ccccceenn.een. 1
43
44 74301-G0* STEEL DOOR KIT (INCLUDES ITEMS 45 - 55)....ccccevvceeeeee vt e e 1
45 74301-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52) .....ccccovcveeeenane 1
46 74301-GO*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 BE05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)..................... 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....ccccvsieeeeiteevecee e e 1
49 6EO03P LOWER DOOR WINDOW MOUNTING GASKET ........ccooveeiiiiiieeenend 1
50 6EO5F LOWER DOOR WINDOW ..ottt 1
51 9DHOS1 OUTSIDE DOOR HANDLE (KEY LOCKING) .......ccccocvrvcreeeeeeerveeee e 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) ..vevvecvereerreeeereveeeeee e 1
53 6EO5E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............ 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......ccccceeviiiiieiecceee e 1
55 1P004C DOOR SEAL GASKET (123" LG)eeveevreeeerrrrceeeereeesssereereeesssveesessesssseesssnns 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) ....cccvveverivererrieeenne A/R
57
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......cccceeeeiiireeeeceee e eeseree e 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66).............. 1

Service Parts Manual Page E-6




CAB

Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)....cccoiiiiiiiiiincieeeesceee e 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......ccovvivrevrieeeeeeeeeceee e 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) ....cceetvcveeereeeeerereeeesseee s vieeeened 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ...uveiiiciiieeeinireeeescieeee s sineeens 1
65 9DGH1 DOOR GRAB HANDLE ...ttt e ee e 1
66 9DHOSH1 OUTSIDE DOOR HANDLE (KEY LOCKING) ......cccocvvivverrrieenererecennne 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED)..| 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 77 = 75)..uccirceereeerceeeecreeeseeee e 1
71 9PSLRL STROBE LENS ... ...ttt et e e e e e e e e e e s 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....cccoccvvveeiiiiieencne 1
73 9E002 TOGGLE SWITCH ... .. ettt 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ..coccvveieeeerceeee e 1
75 9PB001 BRACKET ..ottt tee e cee e e e e e e e s nee e e e e e e e e s e e e snnnnaeneaneas 1
76
77 74247-G0A1 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) weceooie et eeee e 1
78 9LW1A WORK LIGHT (INCLUDES HARDWARE).........ccoviieiieeeeee e e 2
79 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....cccoccvvveeiiiiieencne 1
80 9E002 TOGGLE SWITCH ...ttt e et rr e e s e e e e e s nnas 1
81 9PB001 2T O < 1
82
83 74248-GO01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) ........c.cceccnuuen. 1
84 9PDF Y | U 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....cvvvvviieeieeerrceeenne 1
86 9PFHK HARDWARE KIT ...ttt trere e e s s s sveveser e e e e e s e s s s venee s er e s eeeas 1
87
88 74250-GO1 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ....uuvviiiiiiireeiescieeee s seneeen 1
89 9PSF1-001 SWITCH PANEL ...ttt sttt s 1
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE ..........cccoooiiviiee e 1

Page E-7 Service Parts Manual




Electric Vehicle

CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 9PSF1-003 ADHESIVE LABELS ...ttt 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....veireceeeree v reee s svee e e sneeenns 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ....ueircceeiree e seee s svee e e e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ...ttt eieee e sene e 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) .....cccocovvevecrreeeeen, 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) .....oovviveeer e e e see e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED)....cc e cteee ettt ne s 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG ceeeiicieeee e ecittee e scite e siee e e sseee e srae e s s ane e e 2
99 9PSF1-011 WASHER, 1/4" ... ettt s e s sanne s 4
100 9PSF1-012 NYLON WASHER, 1/4" ...t et esee et e e ee e s e see e s 2
101 9PSF1-013 LOCK NUT, 1/4-20 ... .eieiie et eeeitete s eee s ae s e s ae e s s eaa e s 2
102 9PSF1-014 10 GA WIRE (RED, 8" LG) (NOT ILLUSTRATED) ....cccccseeeiire e, 1
103 9PSF1-015 10 GA WIRE (BLACK, 8" LG) (NOT ILLUSTRATED) .....ccccvvriereerer e 1
104
105 74294-GO* STEEL CAB KIT (WITHOUT DOORS) (1000 LX MODEL)

(INCLUDES ITEMS 2 - 3, 7 - 42, 106 - 108) ...cetviiiiiiereeieereseiene s sienee e 1

106 74294-G0*C WINDSHIELD PANEL.......otiiii ittt sttt serneee s seae e nesesse e e eae s 1

107 74294-G0*D FRONT CORNER PANEL (PASSENGER SIDE) ....cccevvevereerceeeeeee e 1

108 74294-GO"E FRONT CORNER PANEL (DRIVER SIDE) .....ccccoceiirieerceee e 1
Service Parts Manual Page E-8



DIRECTION SELECTOR

Electric Vehicle

19 - Includes ltems 20 - 47
44 - Includes ltems 45 - 47

Page F-1

Service Parts Manual




Electric Vehicle

DIRECTIONSELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-GO1 DIRECTION SELECTOR HANDLE ......coocciieiei et e s ene s 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG .eee et scer et e see e s ssvee s s ren e s ssvee s srnae s e 1
3 70233-G01 DIRECTION SELECTOR SHAFT ..ot cctee e eereseeeseee e seeessneessee s sveeenns 1
4 25664-G2 BUSHING ...ttt e e e s s a e s e e e e s s e naseaae s e nasnes 1
5 70334-GO1 OFFSET SHIFT LINKAGE ARM ....ccco ittt 1
6 70313-GO1 LINKAGE ROD.......ooiiiiercceie et st e se s ste s svee s e s s sve e s snee e ssee e s snnee s seeessanenenns 1
7 70232-G03 SHIFT LINKAGE ARM ...ttt 1
8 22754-G3 BUSHING ...ttt e e e s s a e s e e e e s s e naseaae s e nasnes 2
9 14390-G1 LOCK NUT, 3/8 - 24 ...t eetee st esste s svee e ee s s eesnee e se e s snnee s see s snenenns 2
10
11 73049-G01 COVER ...ttt e e e e s e e s e a e e s e naanes 1
12 00114-Gé6 SCREW, 174 - 14 X B/4" LG oottt ettt 1
13 16469-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LG .eeiiiiiieiiieiiiete et sseee s e en e s e e 2
16 00571-G2 WASHER, 5/18" ...ooii ettt ettt ee e e st ee e s st e e e s sreae e e senraeaesnans 2
17 11098-G6 LOCK NUT, 5/16 - 18 ... cctee st sste e ses s ee e see e s e sse e e s e s e s saneeenns 2
18
19 73036-GO1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47) .......cc.ucc.... 1
20 73027-GO1 DIRECTION SELECTOR SHAFT ...ttt 1
21 12835-G1 L 1 1
22 10606-G2 MICRO SWITCH. ...ttt s s s e s sae e 2
23 00139-G8 SCREW, #6 - 32 X 2" LG coeii ettt sree e s ae e sr e 4
24 73048-GO1 COVER BRACKET ...ttt s ine e e ee e sr e e e s nse e e s srae e e e nan 1
25 00565-G3 LOCK WASHER, #6 ........coerieeieiiieeeeeeesseeeeseeeessee s e sne s sssee s s sneesseeessneesennns 8
26 14628-G1 FASTON TAB......oooe it rcteee et et s st e s ee s e e ne s sae e s sneeenee e s sneeeennes 4
27 00525-G5 NUT, #6 - B2, it e e e e e s e nes 8
28 00138-G6 SCREW, #6 - 32 X 3/4" LG ...ttt ettt scrne e s ae e srae e 3
29 12806-G1 SPACER ...ttt e e e e e en 4
30 00560-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 1

Service Parts Manual Page F-2




DIRECTION SELECTOR

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, B/8 - 24....ccoeieeeeeetiee et e cie e et e e e e e e s s s e n e aeaea e e e 2
32 25978-G37 18 GA WIRE (RED B") ...eei et et esse s ss e e 1
33 * SCOREW. ...ttt ettt e s e e e s e e e eeenreeee e eannees 4
34 00567-G3 LOCK WASHER, #6 .....oceiiiieeeceiee e te e cienieete e e e e e es e ecn e n e aeaea e e e s 4
35
36 00414-G8 BOLT, 1/4 - 20 X 1" LGiecoi ettt e st e s s nn e e e s e s e s 2
37 00559-G7 WASHER, 1/4" ...ttt ee e e e et e e e e e e sse e st e e e e aeaeaeeaeaaaannns 4
38 00565-G7 LOCK WASHER, 1/4" ...ttt te et inie s ae e e e e e e e s e neaeaaeaas 2
39 00532-G1 N O R 7 2
40 15461-G1 SUPPORT BRACKET ....ci ittt et e e et ee et e e eree e s e 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET ....ocoveeieieireeeeeee e, 1
42 73290-G02 REVERSE WARNING BUZZER ...t eseeevineeeeae e 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47) .....cccccveeneeen. 1
45 24940-G1 S O R 2
46 00565-G7 LOCK WASHER, 1/4" ... .. ettt iee e e e e e e neaeae s e e e e a e 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ceooeieee ettt ettt e 2
48
49 70444-GOT | BRACKET ooeeeeeeeeee e etee st eseseseeeesesessesesessesseseesesestssesenessesenessenenssessessenseenens 1
50 28272-G01 BOLT, 1/4 - 20 X 5/8" LG ...uuueiitiieie e eciteiee e e e e s e e e e e aea e s ae s s aeneeae s 2
51 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 2
52 11027-G2 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 2

Page F-3 Service Parts Manual



Electric Vehicle

DIRECTION SELECTOR

Service Parts Manual

Page F-4



ELECTRIC MOTOR

Electric Vehicle

1 - Includes ltems 2 - 11

Page G-1

Service Parts Manual



Electric Vehicle

ELECTRIC MOTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 73124-G02 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) .............. 1

2 73120-GO1 ARMATURE ..ottt s 1

3 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE) .....ccccveereereee e 1

4 73120-G03 BRUSH SPRING ...ttt 4

5 73120-G15 BRUSH PLATE AND BOX....uoiiiii ittt e e 1

6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......c.ccccvvcveeennee. 1

7 73120-G06 SNAP RING ...ttt rre e e ssr e e e s sreae e e seraeeeenan 1

8 73120-G07 BEARING ...ttt ee e e e e n e s e e e e 1

9 73120-G08 COVER COMMUTATOR END.........ooooiereeeeeeerceee e sseee s svee e e sneeens 1

10 73120-G09 COVER PLATE AND SCREW.......cooi it sseee s svee s e sveeens 1

11 73120-G10 L0 USRI 1
Service Parts Manual Page G-2



Electric Vehicle

ELECTRICAL SYSTEM

Service Parts Manual

Page H-1



Electric Vehicle

ELECTRICAL SYSTEM

11 - Includes ltems 12 - 21
13 - Includes ltems 14 - 21

WORKHORSE 1000

without Lights
68

| [ [—yHT
or

T Dr——GRN

o 78
with Lights

67 ,
ORN/\NHT—!@

BLU%VHT-@Q
RED we=C| ]|

68 (WHT)
78 (GRN)

WORKHORSE 1000 LX

without Lights
68 WHT
or

78 GRN
with Lights

Service Parts Manual

Page H-2




ELECTRICAL SYSTEM Electric Vehicle

To 78 (With Lights)
46 (Without Lights)

Page H-3 Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM

Driver Side Passenger Side
~~ — | ‘ ! _ —_//

BLK| | RED| : ﬂ@ﬂ BLK | [GRN
YEL | [BLK RED| | BLK
BLK][ BLU BLK]| BLU
|I|| ||I|
i i 81 nn i
I L 6 e
|82 ‘
83 @/ e l 82\&5 /83
. | [ \ T I | ‘,,,,,ﬁ
‘ f
o o - L

Service Parts Manual

Page H-4



ELECTRICAL SYSTEM Electric Vehicle

WHT to
Normally
Brake Open
Pedal

Floor Pan

Common

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

Rear
Fender

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side (with turn signal)
RED to YEL from Harness - Passenger Side (with turn signal)
RED to BRN from Harness - Both Sides (without turn signal)

Page H-5

Service Parts Manual



Electric Vehicle ELECTRICAL SYSTEM

Hour Meter Hour Meter

BLACK

H. D. Solenoid

Ground Strap for
EE models only

Service Parts Manual

Page H-6



ELECTRICAL SYSTEM Electric Vehicle

Work And Strobe Lights

98, 99
(Driver Side Strut Shown) 97 - Includes ltems 98 - 115, 116 and/or 124
105 - Includes ltems 106 - 114
. 116 - Includes ltems 117 - 122
Filler Panel 124 - Includes ltems 125 - 130

Front of Vehicle

120 or 128
(100)
YEL or WHT
12 12
(100) 0 or 128
WHT or YEL

(100) 121 or 129
RED

122 0r130~

Page H-7 Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM

Service Parts Manual

Page H-8



ELECTRICAL SYSTEM

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-G** BATTERY (8 VOLT) ittt sirte e st e e e s s e sr e e e s nraae e s snnraeaesnans 6
2 70121-GO1 HOLD DOWN BOLT ....coiie e e vtr e ste e sser e s sreessee e s sveeesee s savee s enanesssnessnnnen 2
3 70045-G01 BATTERY RETAINER .....coo ittt e e e ee e e e e 1
4 11027-G1 LOCK NUT, 5/16 - 18 ..ottt seite e s stee e e st ae e e s sr e e e s s eaeae s nane 2
5
6 25972-G32 6 GA WIRE (BLACK 10 1/2") .t scte et esee s ssvee et s ssee e s sanaessvne s sveeenns 1
7 25972-G40 B GA WIRE (BLACK 8") «.ereiiiiiiieie ettt st ee s sieee e seae e e st e e s saeae s nsneeae s 4
8 00702-G2 [ YA T - ST 12
9
10
11 73063-GO1 CHARGER WIRE HARNESS/RECEPTACLE ASSEMBLY

(PORTABLE CHARGER) (INCLUDES ITEMS 12 - 21) ..eoiiiieeeiseieeee e 1
12 73082-G01 CHARGER HARNESS....... .ottt e 1
13 73051-G01 WIRE HARNESS (CHARGER RECEPTACLE)(INCLUDES ITEMS 14 -21)( 1
14 73051-G03 RECEPTACLE COVER .....ooi ettt 1
15 73051-G04 RECEPTACLE BOTTOM ...ttt ettt ee s e e e 1
16 73051-G05 FEMALE CONTACT ...ttt sttt srae s e s e s sne e e s sneeae s 2
17 73051-G06 INSULATOR SLEEVE ......cooo ottt sttt e s e s s 1
18 73051-G18 REED SWITCH ..ottt s s se e s 1
19 73051-G08 SCREW, #10 - 32 X 1/2" LG. (BRASS, BINDING HEAD)........cccceeuuu.n. 2
20 73051-G09 SCREW, #6 - 32 X1 3/4" LG. (STAINLESS STEEL) ......cc..cceeccvvvveennnen. 3
21 73051-G10 LOCK NUT, #B-32 ......eoeeeeie et e rceee e eesveeeesnesssee e s svee s ee e s sneeesees 3
22 14601-G10 RIVET, 5/32" X 7/168" LG .eeee ittt sstee s seessee e s s e e s e s s e ss e s en 4
23 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..ccoiiiieie ettt 3
24
25 22674-G1 FUSE BLOCK.......oeie it rceeeeree s ser e ste s ssee s s sre e sssee e s sveeesee s s sseessnnnesssnessnnnnn 1
26 71010-GOA1 RIVET, 5/32" X 3/8" LG ...oeeieceeeerie e vcteeeete s sseee s sveessee e s ssvee e s s s vee s enan e ssn e e snnneen 2
27 18392-G1 FUSE, 15 AMP ...ttt eee e e e e e s e e e e e e e 3
28
29 35211-G01 FUSE BLOCK.......oeie it rceeeeree s ser e ste s ssee s s sre e sssee e s sveeesee s s sseessnnnesssnessnnnnn 1

Page H-9 Service Parts Manual




Electric Vehicle

ELECTRICALSYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 00379-G2 SCREW, #10 - 24 X 1 1/4" LG ...ttt ettt 2
31 00559-G5 WASHER, #10.... ittt e st e s e s s e e s e e e s sneeeenes 2
32 14390-G10 LOCK NUT, #10 - 24 ...t stee s st e s e s e e see e s s e s e e sannee s 2
33 12914-G1 FASTON TAB ...ttt e et e s ee e e s s sa e e e s e s ae e e e nasae e e e nansaeaesnansneeaes 1
34 00567-G5 LOCK WASHER, #10 ... ittt ee s e s sese e e s sssae e a e s ssne e e s nsneeae s 1
35 00526-G4 NUT, #10 - B2 ittt e s s s s e 1
36 35212-G01 FUSE, 15 AMP ...ttt ettt e st e st e s s sae e e e s sae e e s nsneeae s 3
37
38 73030-G** INSTRUMENT PANEL PLATE INSERT ....cotiiiiiiiein e e see e sveeens 1
39 33623-G02 DRIVE RIVET, 3/16 X 3/8" LGi...cecccceieeseeeectenreeeeereseesseeeeseee s sneesseeessveeenns 2
40 71181-GO1 DECAL (WITH LIGHTS) e titiiciteie sttt ee s sessise e s ssae e saeae s nsneeae s 1
41 71181-G02 DECAL (WITHOUT LIGHTS) ...eeveiiiiiiiiie et ee e s 1
42 71129-G01 DECAL (WITH LIGHTS AND STATE OF CHARGE METER) .......ccccveevvevvieennne 1
43 71123-G01 DECAL (WITHOUT LIGHTS, WITH STATE OF CHARGE METER).................. 1
44 33636-GO1 STATE OF CHARGE METER ...ttt 1
45 25978-G74 18 GA WIRE (RED B") ...oviiiiiiieie ettt sttt es st esiae e s ssae e e e a e s nsneeae s 1
46 74018-GO1 STATE OF CHARGE METER HARNESS. ... 1
47
48 33639-G** IGNITION SWITCH (WITH LIGHTS) ..eeiiiieee ettt 1
49 00568-G6 LOCK WASHER, 3/4" .....oeeiieeeeeee ettt sttt ee st e e e s esae e s sae e e s s sneeae s 1
50 17137-G1 FACE NUT, 3/4 = 20.... i rcctee e see s sste s svee s ee s s e e s snee e sseeessnneessseeessanenenns 1
51 17063-G1 IGNITION KEY (SET) . ueiiiiciiieriescctee e sie s ste s ssvee s eee s sveessnee e ssseeesssnnessseeessnenenns A/R
52
53 73041-GO1 IGNITION SWITCH HARNESS..... ..ttt 1
54 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..cevtcvteiirtee ettt rer e ssee s s svee e s s 1
55
56 32860-G1 L [0 = TSR 1
57 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi..uutiiiiiciieiiiniiiiiie s sieetessen e s s seen e s e a e s s nanea e s s 1
58 00559-G8 WASHER, 5/16" ..ottt e st e e s e s s e e s e e s sreeeennes 1
59 00891-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 1

Service Parts Manual Page H-10




ELECTRICAL SYSTEM

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60
61 17318-G1 HORN SWITCH (INCLUDES ITEM B2) .....ccccieireeeeee e eseeeseee e s 1
62 17318-G2 BUTTON AND NUT .ot ree s esre s see e s sreesse s sve e s se e ssve s snnneen 1
63 19233-G1 HORN SWITCH PLATE ... .ottt e s 1
64 71055-GO1 RIVET, 3/16 X 1" LG (STAINLESS STEEL) ....cccoviiiiiciee et 2
65 27068-G01 HORN SWITCH BOOT ...ooii et rstee s sveessee e s svee e s s s sve e s s nan e sssn e snnneen 1
66
67 73214-GO01 WIRE HARNESS (HORN ) ..eoiiiiieiie ettt s s 1
68 73213-G01 WIRE HARNESS ...ttt st et e e s s e s e e s re e e e 1
69
70 74236-G01 LIGHT BAR MOUNTING BRACKET (PASSENGER SIDE)........ccccceeiiiviiieeennnns 1
71 74236-G02 LIGHT BAR MOUNTING BRACKET (DRIVER SIDE) .....cccccoveeicciiii e 1
72 01038-G01 SCREW, 174 - 20 X 1/2" LGiu.eieieiereceeeereescteesnessee s ssaeeeseee s sseeessaneesssneesssenenns 4
73 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi...ueei e eeeeee e eeeestee s e ssee e sse e ssvee s s sve e s e e s sneeesnnes 2
74 11027-G2 LOCK NUT, 174 - 20 ittt ettt teee e eee e e e se e s e e e a e s e 2
75 74001-GO1 LIGHT BAR ...ttt ettt e et e e e a e e e s a e s e e e e e e e e anes 1
76 00114-G6 SCREW, 174 - 14 X 3/4" LGi..ooceee et ecee s e te s ssveeeseee e ssee e s sanaessvne s sneeenns 4
77
78 73043-GO1 WIRE HARNESS (ACCESSORY)..cciiiiiiiie ittt 1
79 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..ccoiiiieie ettt 10
80
81 74004-G01 HEADLIGHT BULB (REPLACEMENT) .....cooivii et A/R
82 74005-GO1 MARKER LIGHT BULB (REPLACEMENT).......cciiiii et sene e A/R
83 74006-GO1 TURN LIGHT BULB (REPLACEMENT) ..coiiiiieiiecite e A/R
84
85 32739-G2 S O 17 | T SRS 2
86
87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .......ccocviiieecieeeeeeceee e, 1
88 21640-G1 I | =] SR 1
89 20965-G3 STEERING COLUMN COVER.......cccciiiiercteerieeseeeseieeeseee s sseeessneessne s srenenns 1

Page H-11 Service Parts Manual



Electric Vehicle

ELECTRICALSYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

90

AN 21573-G1 HOUR METER ... .ottt st s see s s ste s svee s e s s e e s sne e sse e e sanee s see e s saneeenns 1
92 74019-GO1 BRACKET ..ot st e st srte e et e s s e e s svee s s ran e s sse e e s sane e s see e s sseeesene s sseeesnnneen 1
93 00150-G4 SCREW, #10 - 24 X 1/2" LG ettt ettt 2
94 11098-G7 NUT, #10 - 24 ettt a e e e e s e e abea e e s e nasnes 2
95 75117-G02 WIRE HARNESS (HOUR METER) ......cooiiiirceieerie et 1
96

97 75354-GO* WORK LIGHT BAR WITH LIGHTS ...ttt seee e 1
98 75352-G01 STRUT (PASSENGER SIDE) ....ccoiociiictee et e ssee s e eseee s s 1
99 75352-G02 STRUT (DRIVER SIDE) .....oeiieies et ene st s e ssee e s svee s e sneeens 1
100 75346-GO01 WIRE HARNESS (WORK LIGHT) ..ciicciteii ittt ee s 1
101 75353-G01 BRAGE ...ttt a e 1
102 75363-G01 COVER PLATE ... oottt see e te e s s ee e s e s s esae e e s sanae s see e sneeenns 1
103 75430-G01 SWITCH HARNESS ...t ere s s e s s s 1
104 71077-G** LIGHT SWITCH PLATE ... .ottt 1
105 75365-G01 HARDWARE KIT (INCLUDES ITEMS 106 - 114) ... 1
106 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LGiueeevreeeeeeee et e s ee s e 6
107 00660-G8 WASHER, 5/16" ..ottt s et s e e sreeenne 12
108 15121-G1 WASHER, 3/8" X 1 /4" ..ottt 2
109 11098-G6 LOCK INUT, 5/16 - 18 ...ttt 4
110 00918-G3 ACORN NUT, 5/18 - 18 ..eei e ecceee e esteeseeeseeeesse e s sneesser e e 2
111 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ...eevcceee e s vceee e eeeeesee e s e see s 3
112 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..oeeiiicieee ettt sttt esen e 2
113 14390-G4 LOCK INUT, 1/4 - 20 oottt 2
114 20367-G01 L (0111 | R 2
115 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)............... 1
116 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 117 - 122) .....oeoiiiiiiieeecciieee e 1
117 20394-G1 STROBE LIGHT ...ttt st e s e 1
118 00379-G4 SCREW, #10 - 24 X 1/2" LG ..eeeeiiievceeee e ssee e seesseee s svee e s se e 3
119 11098-G7 LOCK NUT, #10 - 24 ...t et s e s seee e s s e e s 3

Service Parts Manual Page H-12




ELECTRICAL SYSTEM

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 17317-G1 LIGHT SWITCH....cc oottt e s 2
121 17902-G1 TAB ADAPTER ...ttt e 1
122 20053-G1 16 GA WIRE (RED 5 3/8")..uciicieeeeee v ereeeseee s sreessee s ssveeesseee s svee e 1
123
124 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 125-130)....cccccitiieeceeee e 1
125 20209-G2 WORK LIGHT (RECTANGULAR) .....ooovreereee e 2
126 00566-G3 LOCK WASHER, 1/2" ..ottt ae e s s 2
127 00533-G1 NUT, 172 - 13 e e e s 2
128 17317-G1 €T I I I ] 2
129 17902-G1 TAB ADAPTER ...ttt e 1
130 20053-G1 16 GAWIRE (RED 5 3/8") .ttt sssen e s 1
131
132 35213-G02 GROUND STRAP, 16" (EE ONLY) ...ciiictieiee et e s er s veee e s svee e 1
133 00426-G8 BOLT, 3/8 - 18 X 1" LGi.cireeeee e cteie et s st e e e see e sase e ssvee s s s e s e s s e ens 1
134 00560-G1 WASHER, /8" ... ettt e s s e s a e s s ae e e e s e naane s 2
135 11098-G4 LOCK INUT, 3/8 - 16 ..uuiiiei ettt ee e seee e s e e se e s e e a e s e 1
136
137 20209-G3 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 138) (1000 LX).......cceen...... 2
138 00906-G6 SCREW, #10 - 18 X 1" LG et 2
139 74055-G01 JUMPER ...t a e s be e e s e ae e e e e e aanes 2
140
141 20570-G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 142 - 147) (1000 LX)..| 2
142 20574-G3 TURN SIGNAL LIGHT ettt sene s 1
143 00660-G7 WASHER, /4" ...t 1
144 20606-G1 WIRE ASSEMBLY ......ooiiiiiietir e reresseee s seessee e sre s e e e s s e s e e s snee s ees 1
145 00567-G7 LOCK WASHER, 1/4" ...ttt e st e e ssan s s e e snne s 1
146 00532-G1 | O B A PSR 1
147 18995-G1 PUSH-ON MALE TERMINAL ...ooiiiiiiiee et sciee e sree e ssree e 1
148 20574-G5 LENS, AMBER .....coi ottt crie st e e e st e s sre e s e e s s e e s e s e e e s nnness e e e sanneen 1
149 00118-G5 SCREW, #6 - 18 X 5/8" LGi...cceiceiereceeeerrercctrnsressee s ssvseeeseee s sseeessnneesssneesssenenns 2

Page H-13 Service Parts Manual




Electric Vehicle ELECTRICALSYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTy.

150 74056-GO01 JUMPER, RED/BLACK (PASSENGER SIDE)
151 74056-G02 JUMPER, GREEN/BLACK (DRIVER SIDE)

Service Parts Manual Page H-14




ELECTRONIC SPEED CONTROL - HD Electric Vehicle

1 - Includes Items 2 - 22 ‘ N,
= M
BN =,
N > ™
oL

(e

A

line on
diode
must be
oriented as
shown

SOLENOID DETAILS

CONNECTION DETAIL

Page J-1 Service Parts Manual



Electric Vehicle

ELECTRONIC SPEED CONTROL - HD

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73055-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2-22)...] 1
2 73060-GO01 ELECTRONIC SPEED CONTROLLER.......ccvii e ceee e 1
3 74014-GO1 CONTROLLER MOUNT .....otiiiiiescerectrereieeesee e ssee s seeeessveee s snsae s ee e sneeenns 1
4 00414-G5 BOLT, 1/4 - 20 X 5/8" LG . cceieee ettt 4
5 00559-G7 WASHER, 1/4" ...ttt e e s eae e e s s e e e s aasneeae s 2
6 11027-G2 LOCK NUT, 1/4 = 20 ...ueiiceeeeceeeeceeesreeessseee s eessaee s e sne s ssvee s s sneesnee e s sneesennes 6
7
8 20468-G1 SOLENOID (INCLUDES ITEMS 9 - 12) ..ttt scieeee e eieee e sene e 1
9 * LOCK WASHER, #10....cci it e e sctee e sree st s s svee e se s n 2
10 * NUT, #10 - B2 ittt e s e e e 2
11 * WASHER, 5/18" ...ttt ettt e 2
12 * NUT, 5/16 - 24 ...ttt ee e st e e s er e e e nans 2
13 30353-G1 DIODE, 3 AMP.....oo ettt sttt e e st e s s e e s e e e s e e s sre e e ennes 1
14 21764-G1 RESISTOR ..ottt st sae e e se e e ne s sse e e s sane e ansee e s saneeeennes 1
15
16 73095-G02 WIRE HARNESS (CONTROL - HD)....uvviiiiiiiieeiecieeee e seeeee s 1
17 73269-G01 WIRE HARNESS (POWER) ......ooriiie ettt 1
18 | 25978-Gss 18 GA WIRE (RED 9") - eveeoeeeeeveeeveeeeeeeseeeeeeseeseseeeseseeeseseeseseeeeeseseseseseees 1
19 25972-G83 6 GA WIRE (BLACK 9", SOL - B4) i icvrteei ittt eieee e seee e 1
20 25978-G10 18 GA WIRE(BLACK 8", SOL - B-)..coiiiiieeieeciiee e 1
21 00270-G5 BOLT, 5/16 - 18 X 5/8" LG. ...eeei ettt eser s eee e ee s s e s s e 4
22 11027-G1 LOCK NUT, 5/16 = 18...cceeiicieeceen et eseeesree e s see s erene s sne s s snne s e e e 4
23
24 23723-G2 COVER ...ttt e e e e s e e s e a e e s e naanes 1
25 16469-G1 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 1
26 14419-G1 L L L 1 R I o R 1
27 28326-G02 GELTEK STRIP.....c ettt ettt e e e e s ne e e e 1
28 17618-G1 WIRE TIE .ottt sttt e e e st e e e st ae e e s nnraae e e snnraeeesnans 2
29 00414-G5 BOLT, 1/4 - 20 X 5/8" LG .ccceeeeeeeeeeeie s vceeesseee s seeeserenessssee s s seeesseesssnseenenesssneens 4
30 11027-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 4

Service Parts Manual Page J-2




l FRONT SUSPENSION Gasoline Vehicle

3 - Includes ltems 4 - 12
8 - Includes ltems 9, 10
14 - Includes Items 5 - 12 and 15

Page K-1 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 FRONT AXLE ..ottt sttt et e s e s s e s e e s s e nanen e e s e nasnes 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)........cc........ 1
4 * SPINDLE (DRIVER SIDE)....ciii ittt ettt seeae s e ssesae e ssnen e 1
5 16623-G1 BEARING ..ottt ettt a e 2
6 10389-G3 GREASE FITTING, STRAIGHT ...t sneeens 1
7 25146-G1 GREASE SEAL ...ttt sttt e et ae e st e e e s st e e e sanrae e e s nan 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) .eevvcieeeiieeee e, 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGi..ccceeee e eeeee e e seeeseee e e ssaee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ........ccoccvvvvvveceenenee. 2
11 12093-G1 SLOTTED NUT, 1 - 14 ittt ettt e s s e e e e s s e a e e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG oottt ettt scine e ee e sseae e 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 * SPINDLE (PASSENGER SIDE) .....ccccovitiiiiciieeee st sciinees s seinee e sseee e 1
16
17 12091-G2 R | I 0 2
18
19 01040-G01 KING PIN, 1/2 - 13 X 5" LG oottt e s s 2
20 00571-G5 WASHER, 172" ..ottt e e st e e e st e e e e s sr e ae e e sannraeeesnan 4
21 70328-G01 KING PIN TUBE .......oiiiieeectie e ceeecte e seeeste e sesee s e see e ssee s snne e ssse e s snsaessen e e sneeenns 2
22 16982-G1 THRUST WASHER, 7/8".....ce ot eeeeee et s seee et eessee e sae s ssee s s s e s e s s e ens 2
23 14390-G6 LOCK NUT, 1/2 - 18 ittt ae e e s s naeaa e s 2
24
25 70324-G01 SHOCK ABSORBER .......oooiieeeeee ettt seee st s e s s s s e 2
26 70630-G01 SHOCK ABSORBER (LX) ..cecveeieeieercteeerreerste e seesseee s sveessseeesssvee s ssnnessssnesssnnes 2
27 10435-G1 SHOCK ABSORBER WASHER.........c oottt 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........cccooiiiiiiiie et 8
29 00532-G6 NUT, 378 - 24 ..ottt s s 4
30

Service Parts Manual Page K-2




l FRONT SUSPENSION Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70422-G01 LEAF SPRING (HEAVY DUTY) ..ottt s 2
32 70540-G02 SPRING PLATE ...t s ese s e e e e s e e 2
33 00463-G4 BOLT, 7/16 - 14 X1 1/2" LG et 6
34 00734-G1 LOCK NUT, 7/18 - 14 ...ttt st e s e s 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..ottt e 6
36 70163-G02 SPRING PLATE ...t s ese s e e e e s e e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt nne s e s 8

Page K-3 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION

Service Parts Manual Page K-4



REAR AXLE Electric Vehicle

1 - Includes ltems 3 - 9
2 - Includes ltems 3 - 9

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference
part number 15.

Page L-1 Service Parts Manual



Electric Vehicle REARAXLE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73176-GO1 REAR AXLE ASSEMBLY, 12.44:1 (INCLUDES ITEMS 3 - 9)...cccoecvverreeeienene 1
2 73176-G02 REAR AXLE ASSEMBLY 14.78:1 (INCLUDES ITEMS 3 - 9) ...cccovvvvierererene 1
3 20377-G12 AXLE SHAFT (PASSENGER SIDE) ......cccecovrererrieierersernereeseessesseseeseessesnens 1
4 20377-G11 AXLE SHAFT (DRIVER SIDE).......cocotiiieteiiescesieiesesieiese e sressesseseessesseenens 1
5 25228-G1 DIFFERENTIAL COVER ......ctieieece ettt e 1
6 25226-G1 FILL/CHECK PLUG ..ot see e s s see e e 1
7 25227-G1 WASHER ...ttt e s e ae e e s s e e e e s s sneeae s 1
8 15558-G1 SCREW, 5/16 - 18 X 3/4" LGi. .eeeeeeeieeeeeeeiee ettt 10
9 73050-GO1 Y= PR 1
10
11 24261-G1 BUMPER SPLINE ......c.ooteiieie ettt eesiee e see st se e sae e seeses e sresrnsnssneas 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG oottt et seeee s en e s 3
13 00565-G7 LOCK WASHER, 1/4" ...ttt es e see e see e sne s see s 3
14 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 3
15 28095-G01 MOLY LUBE, 2 OZ.....ceeteieeie e eieeeee st te e seeae e see e sae e s seesses e seessnsnseneas AR
16
17 25353-G1 DIFFERENTIAL GUARD.......cctrieieeeeeceeereeeeeeeee e seesees e seeseesse e seenneens 1

Service Parts Manual Page L-2




REAR SUSPENSION Electric Vehicle

@
4 /‘f@
Page M-1 Service Parts Manual




Electric Vehicle REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70324-G01 SHOCK ABSORBER ...ttt e e e 2
2 10435-G1 SHOCK ABSORBER WASHER........coooiiirie et 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING.........cccooovreririe e s 8
4 00532-G6 NUT, 378 - 24 ..ottt e s e e e e e s s e nasea e e s e nasnes 4
5

6 74207-G01 LEAF SPRING (HEAVY DUTY) .oceiiiceeccteeveee s eresveesseee e saee e s e s eeesssenenns 2
7 74124-GO1 “UPBOLT, 3/8 - 16 ..iieee ettt et teee e s ee e s se e e e e e e s e e nnea e e s e nasnes 4
8 00560-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 8
9 11098-G5 IO 10 G VLU e 7 S SR 8
10

11 70289-G02 SPACER ... e a et e e e e narraeaesnane 4
12 70291-GO1 RUBBER BUSHING ..ottt es s sine e s e s sae e nsneeae s 12
13 70290-G01 T T O I I 1 4
14 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG ..o e ceee et see e eee e s e s s s 4
15 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 4
16

17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG .cevoeeeeeeeeeeee e s see e 2
18 12262-G1 IO 10 G VLU e 7 S SR 2

Service Parts Manual Page M-2




SEATING Electric Vehicle

1 - Includes Items 2 - 8
17 - Includes Items 18 - 23

=
" For EE models only
N

Part of

Weldment
For EE models only

Page N-1 Service Parts Manual



Electric Vehicle SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 8)....ccvvviiccciie e 1
2 * PLYWOOD BASE ......ooiiciercttie ettt s seee s eesee e sne s ssvee s s snee s ee e s sneessnnes 1
3 * TEE NUT, 1/4 - 20ttt s 16
4 * @ RSP SR 1
5 71602-G** VINYL SEAT BOTTOM COVER ...ttt scieee e eenee e sene e 1
6 * FLAT STAPLES ... oottt se st eesee e sne s sve s s e s e s s ens A/R
7 71012-GO1 VINYL TRIM (SEAT BOTTOM) ..ot cciteee et siee e see e e seae e 1
8 * FLAT STAPLES ...ttt s a e s A/R
9
10 71610-GO1 SEAT HINGE.......coo e ettt e rsee et essee s s sreessee e s svee e s ree e sssee s e nsae s sseessnnneen 2
11 00720-G08 SCREW, #12 - 14 X 1" LG eoiiii ittt ee e 6
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....oevveiiieeee e reee e eneessee s sveeens 1
14 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .......oviiitieveieeeeee vt ereeeseee s eneessee s eneeenns 1
15 71204-GO1 BOLT, 1/4 - 20 X 1" LG ittt e s e e s 8
16
17 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 18 - 23) .covvveeveceeeereeeeee e 1
18 * PLYWOOD SEAT BACK ...ttt reer e vee e sne s ssvee e s e ssee e s s e 1
19 * TEE NUT, 1/4 = 20ttt ee e seete e stae e e s sae e e s s a e s s sne e s 4
20 * @ RSP SR 1
21 18144-G** VINYL SEAT BACK COVER ....ooo ettt sseee s s e sne e 1
22 * FLAT STAPLES ... oottt se st eesee e sne s sve s s e s e s s ens A/R
23 18868-G3 PLASTIC SEAT BACK COVER ..ottt 1
24
25 71662-G01 SEAT BACK SUPPORT BRACKET ..ccov ettt eee s see s s s 2
26 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG cccceeeeeeeeeetee e vceeeereee s ssee e erenessssee s s seeesseessnneesenessnneens 8
27
28 71762-GO1 SE AL e e e e e e e e saraae e e nanees 1
29 17074-GA BUMPER ... .ttt sttt s s s s s s s 2
30 * FLAT STAPLES . .....oo oot setee st te s s et e s e s sne e se e s e s sae s saneeenns A/R

Service Parts Manual Page N-2




SEATING

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 16705-G1 SCREW, 1/4 - 20 X 1" LGi.eeeioi ettt e s e 4
33 00565-G7 LOCK WASHER, 1/4".......c.o ettt ettt e st eeee e e s seee e e e s seneaeeee s eanes 4
34 00559-G7 WASHER, 1/4" ...t ee et e e e e e e e e st e e e e s e e e e s s e s snasaeaeaaeaeaeaanas 4
35

36 13728-G1 RUBBER BUMPER ...ttt e e s e e s e s s ven e e e e e s e 2
37 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG «covveeeeeeieeeieeeeeee e 2
38 00559-G5 WASHER, #10 ... et erier et e e e e e e e r s e e e e e e e e e s s e s s aasaeneaaeaeaeaaeas 2
39

40 74221-G01 SEAT LOCK ANGLE (EE ONLY)....cutiiiiiericeeerreeseeeseneeeseeeesseeessneessvne s svenenns 1
41 01024-GO01 “U” TYPE NUT (EE ONLY) ..ttt e s e s e e e n 1
42 XXXXX-XX BOLT (SEE ELECTRICAL SYSTEM) ...ttt sene e X
43 XXXXX-XX WASHER (SEE ELECTRICAL SYSTEM) ....ooiiiieiieie e X
44 XXXXX-XX NUT (SEE ELECTRICAL SYSTEM) ....ooiiiieceeeereee vt sseee s e s X
45 74220-GO1 LATCH SUPPORT BRACKET (EE ONLY).....coiieiiicciiee it 1
46 01023-GO01 TORX SCREW 5/16-18 X 1" LG (EE ONLY)....ciiiiiiiiei et 1
47 00559-G8 WASHER, 5/16" (EE ONLY) ...civiieiiee s eetrereer e s ree e ssvee s sneesseee s snnessee s sveeenns 1
48 18315-G1 SELF-LOCKING FASTENER, 5/16" (EE ONLY) .....uviiriirerieereeeee e sseeeesveeens 1
49 00114-Gé6 SCREW, 1/4 -14 X 3/4" LG (EE ONLY) .ottt seeeee e 2
50

51 71211-G02 PLATE / LABEL (600 LB) (INCLUDES ITEM 52) ......coovveireeeereceeeeree e 1
52 71517-G02 LABEL (800 LB) ....ceeiiiee ittt sere et ee e ssere e s ssen e e ssseee e s 1
53 14601-G1 RIVET, 3/16" X 13/16" LG ..ueeeeeieeee ettt ee e ecrnieneeeae e e e sneneaae s 2

Page N-3 Service Parts Manual




Electric Vehicle

SEATING

Service Parts Manual

Page N-4



STEERING Electric Vehicle

LX Model
84

1 - Includes ltems 2 - 34

2 - Includes ltems 3 - 6
20 - Includes Iltems 21 - 28
36 - Includes ltems 37 - 49
64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes ltems 71 - 72

iCe

Front of Vehicle

Page P-1 Service Parts Manual



I Electric Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...covoeiireerirererecrererecresnenne 1
3 * SLEEVE BEARING ...ttt 1
4 ¥ SLEEVE BEARING ...t 1
5 ¥ FLANGED BEARING ...t e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG ..ottt e 2
9 18456-G1 GREASE FITTING, 90° ..ottt s s e 1
10 70177-GOA RACK GUIDE COVER ..ottt 1
11 70225-G01 GASKET ... ettt st e e e e e e e s 1
12 70178-G01 COMPRESSION SPRING......coocoiicieiiieiie et s 1
13 70179-GO1 RACK GUIDE ......coriireere ettt e 1
14 11391-G1 HOSE CLAMP, 1 /4" ...ttt e 1
15 70041-G01 RACK COVER...... oot e 1
16 11391-G1 HOSE CLAMP, 1 1/47 ..ottt s e e 1
17 70183-G01 BELLOWS ...t st e e e e 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt et e e s e 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccccoeiieiieeeeeeeeeee 1
21 70297-G01 GEAR PINION ...ttt 1
22 15112-G1 BALL BEARING ......ooeiiiireeieeere s e s 1
23 70190-G01 EXTERNAL RETAINING RING ........oooiiiieieee e 1
24 70298-G01 STEERING RACK ... ..ottt e 1
25 70192-GO01 RACK BALL END ......oriiiiiieecreree e s ee e e e e 1
26 00532-G8 NUT, 7/16 = 20 .t 1
27 18456-G1 GREASE FITTING, 90°....c i s 1
28 70466-G01 RETAINER ...ttt 1
29
30 70184-G01 IDLER .ot e e 1

Service Parts Manual Page P-2



l STEERING Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 172" ..ttt 1
32 70195-G01 THRUST WASHER, 7/8" ... et 1
33 00734-G6 LOCK NUT, 7/8 = Dttt st e s e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..ot 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) ..c.oocveerrrineenn 1
37 14322-G3 STEERING SHAFT ...t s 1
38 70333-G01 STEERING COLUMN ...t 1
39 70558-G01 COUPLING ...ttt e e e e e ene e 1
40 00550-G1 LOCK NUT, 1/4 = 20..eee ettt et e s s e e 2
41 70227-G01 BOLT, 1/4 - 20 X 7/8" LGi. ..eeeiee it 2
42 01022-G01 SCREW, #6 - 20 X 5/16" LGi....cioie i 1
43 70223-G01 GASKET ..ttt e e e e 1
44 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......cccoiorirririrrecerrecrerene 3
45 00878-G1 LOCK WASHER, 3/8"......ei ettt s s e 3
46 70466-G01 RETAINER ...ttt e s e e 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) ......ceocvvverirerecrcnennenns 1
48 * STEERING COLUMN BUSHING ......cocciiirrrice e 1
49 * SHAFT SEAL.... e 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG cocrereriererereere e st 1
52 00734-G3 LOCK NUT, 7/16 = 20 ettt et 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK ......oocoiiiiree e 2
54 00566-G2 LOCK WASHER, 7/18"..... oottt e e e s 3
55
56
57 71948-G01 STEERING WHEEL ..ot e 1
58 71949-G01 HUB ..ottt e st e e e e e s nne s ereenarne 1
59 71950-G01 CLIPBOARD ..ottt s s s e e 1
60 14390-G2 LOCK NUT, 5/8 = 18 ..ot e st 1

Page P-3 Service Parts Manual



I Electric Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00999-G01 SCREW, #8 - 18 X 7/8" LGi....cee ittt 2
62
63
64 70074-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) .....oeiiiieeeeeeeeeeeeeeee e 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...t e 1
68 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociiiiiirierereeeeeeee 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...t e 1
72 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cc.cvririrerecrreneeceeerneeen 1
74 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 2
77
78 50209-G2 SLOTTED NUT, 7/18 = 20 ..cceirrereireereceie et e s 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 1
80
81 71146-G01 STEERING WHEEL ...t 1
82 71949-G01 HUB ..t e e s sne s 1
83 71147-G01 COVER .ttt e e s e e e 1
84 71047-G01 DECAL ..ottt e nar e 1
85 14390-G2 LOCK NUT, 5/8 = 18 ..ot e st 1

Service Parts Manual Page P-4



TRUCK BED, MANUAL LIFT Electric Vehicle

12 43
@“{@\/o

13 14
[;

N \;/
o)

1 - Includes ltems 2 - 42

Page Q-1 Service Parts Manual



Electric Vehicle TRUCK BED, MANUAL LIFT

Bed Frame

Service Parts Manual Page Q-2



TRUCK BED, MANUAL LIFT Electric Vehicle

74 - Includes Iltems 75 - 78

80 - Includes ltems 81 - 102

Passenger Side

T

\
0 T A A A

N Y B

1 A N

87

&%pﬁggézd) Driver Side

86 82

Page Q-3 Service Parts Manual



Electric Vehicle

TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-G03 TRUCK BED ASSEMBLY, 40" (MANUAL DUMP) (INCLUDES ITEMS 2-42).] 1
2 71719-GO1 BED FRAME, 40" .......eoiiei ittt ettt s 1
3 71714-GOA1 SIDE PANEL, 40" (PASSENGER SIDE)......ccooooivreerrrererceeeeevieeseeeesieeene 1
4 71714-G02 SIDE PANEL, 40" (DRIVER SIDE) .....cccoiiiiiieiei it ecieee e ecivee e sene e 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...uutiiieieiiitee et scirte e secrae e s st ae s srae e e 8
6 00915-G1 BONDED WASHER, 1/4" ...ttt et e s e s s 8
7 00559-G7 WASHER, 1/4" ...ttt e e s eae e e s s e e e s aasneeae s 8
8 14390-G4 LOCK NUT, 1/4 - 20 . ittt ees s ae s s e s e s s a e e 8
9 14601-G8 RIVET, 3/8" X 7/16" LG. (ALUMINUM) .....cooiiiiirierierieeecere e see e e 2
10
11 71717-GO1 END CAP, 1 ettt e e e e e e e e e e nnaenas 2
12 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG uvtiiii it cccieee e scirte e seine e e see e s sree e e 4
13 00915-G1 BONDED WASHER, 1/4" ...ttt et e s e s s 8
14 14390-G4 LOCK NUT, 1/4 = 20 ...ueiiceeeeceeeeceeesreeessseee s eessaee s e sne s ssvee s s sneesnee e s sneesennes 4
15
16 71837-GO1 POST (PASSENGER SIDE) ....ciicc ittt 1
17 71837-G02 POST (DRIVER SIDE)......ciiiotiiiieeeeeeeceee s e seee e e see s ssvees s sneesseee s sseesees 1
18 71718-GO1 T 0 LY = O S 2
19 71838-G01 RUBBER BUMPER .....oooiiiiieiit ettt ee s e 2
20 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...uutiiieieiiitee et scirte e secrae e s st ae s srae e e 4
21 00915-G1 BONDED WASHER, 1/4" ...ttt et e s e s s 4
22 00559-G7 WASHER, 1/4" ... ettt s e s sanne s 4
23 14390-G4 LOCK NUT, 1/4 - 20 . ittt ees s ae s s e s e s s a e e 4
24 13437-G8 LOCK SCREW, 3/8-16 X 2" LGi. ....oviiiiiiieiiesciiee e e s 4
25 11027-G5 010 G\ LU 7 S 4
26
27 71732-GO1 TAILGATE ...ttt ettt s e e e s s ae e e e s s ae e e s nasneeae s 1
28 27666-G01 HINGE ...t s e e e e s aanes 2
29 01002-G08 SCREW, 174 - 20 X 1" LG cueee e cceerreee et st s e ssee e s snae s e e sne e 4
30 00559-G7 WASHER, 1/4" ... ettt s e s sanne s 4

Service Parts Manual Page Q-4




TRUCK BED, MANUAL LIFT

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 - 20 . ittt ees s ae s s e s e s s a e e 4
32 71748-G01 TAILGATE KEEPER .......ooo ettt et s s e s s 1
33 16705-G3 SCREW, 174 - 20 X 3/4" LG ..ceeeer e vt eeeseee s seeesseee s snaessee e sneeens 1
34
35 71083-G01 TAILGATE CABLE ...ttt sttt e s e s s ea s 2
36 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LGi....oovvcvverieeeercieeeeeeeeceeenne 2
37 00915-G1 BONDED WASHER, 1/4" ...ttt 2
38
39 71794-GO1 LIFT HANDLE ... oottt s s s 1
40 00976-G08 SCREW, 5/16 - 18 X 1" LG .eoicceier e ecee e vt e eresseee s seeesseee s snee s e s sneeens 2
41 00559-G8 WASHER, 5/18" ... ettt sttt e s a e s s e e s s sneeae s 2
42 11098-G6 LOCK NUT, 5/16 - 18ttt 2
43
44 70396-G01 ] 0 Y 2
45 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LG ...uvtiieiiciieee et ecieee e siee e e seree e 6
46 00559-G8 WASHER, 5/18" ...ooii ettt ettt ee e e st ee e s st e e e s sreae e e senraeaesnans 6
47 11098-G6 LOCK NUT, 5/16 - 18 ... cctee st sste e ses s ee e see e s e sse e e s e s e s saneeenns 6
48 70291-GO1 FLANGED BUSHING ...t eeesee e se e e s e s svee e 4
49 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LG cciieee ettt ene s ne e s 2
50 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ... cceee ettt 2
51
52 71831-GO1 ] 0 L I R 1
53 71704-GO1 HANDLE GRIP ...ttt sttt et e st e s e e s sae e e s s sneeae s 1
54 71827-GO1 LATCH BRACKET ...ttt ettt cite e s eieae e sesae e s nsae e e e s sne e e s nsneene s 2
55 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LGiceeooeeeeeceeee et eee et svseessreee s e 4
56 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 4
57 14390-G4 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 4
58 71707-GO1 EXTENSION SPRING......ccoii ittt e s e ssae e s s sneeae s 2
59
60 71766-G01 CATCH BRACKET ....veiieeierctee et esstr e seessees s sveessee e s sveeesenessseesensnesnsseessnnneen 2

Page Q-5 Service Parts Manual




Electric Vehicle

TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
61 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..uviiiee ettt ettt e e ne e s 4
62 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 4
63 14390-G4 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 4
64
65 71673-GO1 PROP BRACKET ....coii ittt ettt crre e s seae e s sae e s nsae e s e s saeaesnsneenens 1
66 71657-G01 o T = T 5 S 1
67 00560-G3 WASHER, /2" .ottt e e e st e e e s sreae e e sensraeaesnans 1
68 15121-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 2
69 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeceeee e eceee e esrtee s esveeesren e s ee s esene e s s en 2
70
71 71901-GO1 | DECAL (E-Z-GO) cvverreeeereeeeeeesereereseeeseseeseseeeseseeesesesessesesseseesesresessesesesenens s 1
72 71771-GO1 LABEL (TILT WARNING) ...coiiiiiiiii sttt e e s 1
73
74 74035-G03 BED LINER KIT (INCLUDES ITEMS 75 - 78) ccceeeivcveee et scee et s 1
75 74234-G01 BED LINER, 40" ..ottt scrte e e sree e e e e e s sr e e e s s aneaennane 1
76 74235-G01 TAILGATE LINER ..ottt ettt iae e s e e e s s ea s 1
77 18436-G1 A S T A e 7 I 4
78 14601-G10 RIVET, 3/16" X 3/8" LGi.....oerieeieceeeeeeeerceee e e see e sne s ssvee s s snee s e e s s e e 6
79
80 28334-GO01 RAMP KIT (INCLUDES ITEMS 81 - 102) ....ccoviiiieieiiriiiieee e scineeeeseeneeessaneenens 1
81 28331-G01 RAMP SUPPORT (PASSENGER SIDE) .....cccovvcvriereeeceee e 1
82 28331-G02 RAMP SUPPORT (DRIVER SIDE).......cccccoiiiiiireerieree e e 1
83 00438-G8 BOLT, 5/16 - 18 X 1" LG oottt e s 2
84 00559-G8 WASHER, 5/16" ... ittt e s s e 4
85 11098-G6 LOCK NUT, 5/16 = 18...cceeiicieeceen et eseeesree e s see s erene s sne s s snne s e e e 2
86 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG ...eeee ettt e e e s svee e s s e 2
87 00562-G1 WASHER, 3/8"...... ettt e s eae e e s sae e e s s sneeae s 6
88 11098-G5 LOCK NUT, 3/8 - 16...uieiiiieciieieeecicee s ete s ae s e e s e s s aa e e 2
89
90 20264-G1 UPPER RAMP ...ttt st s 1

Service Parts Manual Page Q-6




TRUCK BED, MANUAL LIFT

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
91 20257-G2 LOWER RAMP ... .ottt et e e e s e e e e e e e s n e e s 1
92
93 20252-G1 PIVOT (PASSENGER SIDE) ...ccuvviiiiiierceee e ree e ssee e s svee s e s s 1
94 20252-G2 PIVOT (DRIVER SIDE)......uttiiiiiiieeiiesiieitescssiene s ne s e e s s seaae s 1
95 00427-G8 BOLT, 3/8 - 18 X 2" LG ...ciieieiiee e ccirtit e te e e e e e ese e aen e s e e s e s e e e e snnns 2
96 00562-G1 WASHER, /8" ... ettt e s s e e s s e e s s nne e e s 4
97 20275-G1 PIVOT SPACER ... ettt cee e e e e s e e s e s e e e e s nnnnnes 2
98 11098-G5 LOCK NUT, B/8-16.....niieieiieeeee e eccircieete e e e e e s e neae e ae e e e e e s s e necaes 2
99 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG ceeereiceee ettt et 4
100 00569-G2 WASHER, 5/18" ... ettt s e e s s e e s nr e e s s nne e e s 4
101 00559-G8 WASHER, 5/16" ... et e e er e e e ee e e s e e s a e e e e aea e e e s 4
102 11098-G6 LOCK NUT, 5/168 - 18.....ceeiieiieee e eccinieecer e e e e e e csneeseaeae s e e s e s snnnnnes 4
103
104 71517-G02 SAFETY LABEL ...ttt ettt et et e e e e s e e e ee e 1

Page Q-7 Service Parts Manual




Electric Vehicle

TRUCK BED, MANUAL LIFT

Service Parts Manual

Page Q-8



TRUCK BED, ELECTRIC LIFT Electric Vehicle

1 - Includes Items 2 - 37 ENg» 13 14

Page Q-9 Service Parts Manual



Electric Vehicle TRUCK BED, ELECTRIC LIFT

49 - Includes ltems 50 - 70

// WHT from Actuator
BLK from Battery

RED from Battery

RED from Actuator

To
Control
Harness

Service Parts Manual Page Q-10



TRUCK BED, ELECTRIC LIFT Electric Vehicle

72 - Includes ltems 73 - 76

102

78 - Includes ltems 79 - 100

Passenger Side 91

10 N N A S

Pivot
Shaft

Driver Side

Page Q-11 Service Parts Manual



Electric Vehicle

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-GO1 TRUCK BED ASSEMBLY, 40" (ELECTRIC DUMP) (INCLUDES ITEMS 2-37).] 1
2 71719-GO1 BED FRAME, 40" .......eoiiei ittt ettt s 1
3 71714-GOA1 SIDE PANEL, 40" (PASSENGER SIDE)......ccooooivreerrrererceeeeevieeseeeesieeene 1
4 71714-G02 SIDE PANEL, 40" (DRIVER SIDE) .....cccoiiiiiieiei it ecieee e ecivee e sene e 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...uutiiieieiiitee et scirte e secrae e s st ae s srae e e 10
6 00915-G1 BONDED WASHER, 1/4" ...ttt et e s e s s 10
7 00559-G7 WASHER, 1/4" ...ttt e e s eae e e s s e e e s aasneeae s 10
8 14390-G4 LOCK NUT, 1/4 - 20 . ittt ees s ae s s e s e s s a e e 10
9 14601-G8 RIVET, 3/8" X 7/16" LGi....eeerceeee et e veee e e see e sne s ssvee e s s e s e e s s e 2
10
11 71717-GO1 END CAP, 1 ettt e e e e e e e e e e nnaenas 2
12 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG uvtiiii it cccieee e scirte e seine e e see e s sree e e 4
13 00915-G1 BONDED WASHER, 1/4" ...ttt et e s e s s 8
14 14390-G4 LOCK NUT, 1/4 = 20 ...ueiiceeeeceeeeceeesreeessseee s eessaee s e sne s ssvee s s sneesnee e s sneesennes 4
15
16 71837-GO1 POST (PASSENGER SIDE) ....ciicc ittt 1
17 71837-G02 POST (DRIVER SIDE)......ciiiotiiiieeeeeeeceee s e seee e e see s ssvees s sneesseee s sseesees 1
18 71718-GO1 T 0 LY = O S 2
19 71838-G01 RUBBER BUMPER .....oooiiiiieiit ettt ee s e 2
20 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...uutiiieieiiitee et scirte e secrae e s st ae s srae e e 4
21 00915-G1 BONDED WASHER, 1/4" ...ttt et e s e s s 4
22 00559-G7 WASHER, 1/4" ... ettt s e s sanne s 4
23 14390-G4 LOCK NUT, 1/4 - 20 . ittt ees s ae s s e s e s s a e e 4
24 13437-G8 LOCK SCREW, 3/8 - 16 X 2" LG ..uetiiiiiiiiee et et sena e 4
25 11027-G5 010 G\ LU 7 S 4
26
27 71732-GO1 TAILGATE ...ttt ettt s e e e s s ae e e e s s ae e e s nasneeae s 1
28 27666-G01 HINGE ...t s e e e e s aanes 2
29 01002-G08 SCREW, 174 - 20 X 1" LG cueee e cceerreee et st s e ssee e s snae s e e sne e 4
30 00559-G7 WASHER, 1/4" ... ettt s e s sanne s 4

Service Parts Manual Page Q-12




TRUCK BED, ELECTRIC LIFT

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 - 20 . ittt ees s ae s s e s e s s a e e 4
32 71748-G01 TAILGATE KEEPER .......ooo ettt et s s e s s 1
33 16705-G3 SCREW, 174 - 20 X 3/4" LG ..ceeeer e vt eeeseee s seeesseee s snaessee e sneeens 1
34
35 71083-G01 TAILGATE CABLE ...ttt sttt e s e s s ea s 2
36 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LGi....oovvcvverieeeercieeeeeeeeceeenne 2
37 00915-G1 BONDED WASHER, 1/4" ...ttt 2
38
39 70396-G01 ] 0 Y 2
40 00764-G1 CARRIAGE BOLT, 5/16 - 18 X 3/4" LG. ..evveveeeeeeeeceee vt eeeeseee s seeessee s s 6
41 00559-G8 WASHER, 5/18" ...ooii ettt ettt ee e e st ee e s st e e e s sreae e e senraeaesnans 6
42 11098-G6 LOCK NUT, 5/16 - 18 ...ttt sttt ee s e s e e s e e s e e e s nsneeae s 6
43 70291-GO1 FLANGED BUSHING ...t eeesee e se e e s e s svee e 4
44 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGieceeeeeeeeeee e eetee s eeesstee s sseeessen e s ee s enene s e s en 2
45 21683-G1 COTTER PIN, 15/32" X 2 11/16" ..eeei ettt 2
46
47 | 71901-GO1 | DECAL (E-Z-GO) ceoeoeeeeeereeeeeeeeeeeeeeeseeseeeeeeeeeeseseese e seeeseeeseseseeseseesenessssese e 1
48
49 74052-G02 ELECTRIC DUMP KIT (INCLUDES ITEMS 50 - 70) ...cuvveeiiriireerenccineeesseeneenn 1
50 74165-GO1 CIRCUIT BREAKER MOUNTING BRACKET ....cciteiiiiceeeeeniineee s ceienee s 1
51 21320-G4 CIRCUIT BREAKER, 15 AMP ...ttt sseee s s e sneeens 1
52 00150-G4 SCREW, #10 - 24 X /2" LG c.ceveer e e vt esee e scee s seeesseee s sneesser s sneeens 2
53 00565-G5 LOCK WASHER, #10 ...ciiiiieiie ettt ssieee s e e s s 2
54 00526-G3 NUT, #10 - 24, e e e e e 2
55 25976-G14 14 GAWIRE (RED 5") ..ottt rte e s n s s e 1
56 27680-G01 TOGGLE SWITCH.....co ettt et s s s n 1
57 27447-GO1 TOGGLE GUARD ..ottt e s e s e e s s s e s 1
58 27446-G01 7= = R SRR SR 1
59 10570-G9 RIVET, 1/8" X 11/32" LG ..eee et veeeereee s vee s e s see s e e e 2
60 71489-G01 SAFETY DECAL

Page Q-13 Service Parts Manual




Electric Vehicle

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
61 27612-G03 ELECTRIC ACTUATOR ...ttt ee s e s s s 1
62 27613-G01 SPACER ...ttt e e e e e en 2
63 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG ....oeeeeeee e vccee e esee s e e s s 1
64 21683-G1 COTTER PIN, 2 11/18" LGttt sree e ee e sr e 2
65 14443-G11 CLEVIS PIN, 1/2" X1 3/4" LG curiiiii ittt sciee e s s sen e e seae e e 1
66
67 74054-GO1 WIRE HARNESS ...ttt sttt e s e 1
68 11845-G3 CABLE CLIP, 11/18" ...ttt sciee e e ee e sr e e e s see e e e srae e e e nane 2
69 00532-G3 NUT, 5/16 - 18 ettt s s 2
70 17618-G1 WIRE TIE..... ettt st s ssane e s 8
71
72 74035-G03 BED LINER KIT (INCLUDES ITEMS 73 - 76) ..coviccieesseieeeeseiene s senee e 1
73 74234-G01 BED LINER, 40" ..oooiii ettt seee e e e e e e e e e s 1
74 74235-G01 TAILGATE LINER ...t rten et e st e st s e s e s s 1
75 18436-G1 RIVET, 1/4" X 3/4" LGiuueiiiiiiiieiiiecieete e seiieeee e s e e s ssne e s e a e s 4
76 14601-G10 RIVET, 3/16" X 3/8" LGi.....cceeeiiiiiieie e eeiieeteseieee s e e s seaa e s 6
77
78 28334-G01 RAMP KIT (INCLUDES ITEMS 79 - 100) uueevveiereerereieeereeesseeeeeneesseresssseeenns 1
79 28331-GO1 RAMP SUPPORT (PASSENGER SIDE) .......ccoooiiiiiiieeeeee e 1
80 28331-G02 RAMP SUPPORT (DRIVER SIDE).......ccceetiiiiiiien et 1
81 00438-G8 BOLT, 5/16 - 18 X 1" LG c.ereiiviierceee e seee s ssee e s e e e s s e e see e s s e 2
82 00559-G8 WASHER, 5/16".... .ot e et e s st e et s s s e e s sanne s 4
83 11098-G6 LOCK NUT, 5/16 - 18ttt 2
84 00428-G6 BOLT, 3/8-16 X 2 3/4" LG ..o cceieee ettt 2
85 00562-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 6
86 11098-G5 010 G\ LU 7 S 2
87
88 20264-G1 UPPER RAMP ...ttt ettt a e s 1
89 20257-G2 LOWER RAMP ...ttt et s st ee s e saee e sne s sve e s s e s e e s sneesennes 1
90

Service Parts Manual Page Q-14




TRUCK BED, ELECTRIC LIFT

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 20252-G1 PIVOT (PASSENGER SIDE) ...ttt 1
92 20252-G2 PIVOT (DRIVER SIDE)......cccottiiiieeeeeeeceee e see e sre s ssvee s s sneessee e s snee e ees 1
93 00427-G8 BOLT, 3/8 - 16 X 2" LG weeeiii ettt ettt e e 2
94 00562-G1 WASHER, 3/8" ... et ee e e e e e et r e e s e e e e s e e s anaeaeaaeaeaeaaeas 4
95 20275-G1 PIVOT SPACER ... ettt cee e e e e s e e s e s e e e e s nnnnnes 2
96 11098-G5 LOCK NUT, 3/8-1B.....eeeiieiceeee e sttt e st ee s s e e e s e s s e ee s nnnes 2
97 00439-G6 BOLT, 5/16-18 X 1 3/4" LG ...ueeeiiiiieee ettt te e e esesnieeeeeae s e e e nnnns 4
98 00569-G2 WASHER, 5/16" ... et e e er e e e ee e e s e e s a e e e e aea e e e s 4
99 00559-G8 WASHER, 5/18" ... ettt s e e s s e e s nr e e s s nne e e s 4
100 11098-G6 LOCK INUT, 5/18 = 18ttt ettt 4
101
102 71517-G02 SAFETY LABEL ...ttt ccnnre e e e e e e e e e e aeeae e e e a s 1

Page Q-15 Service Parts Manual



Electric Vehicle

TRUCK BED, ELECTRIC LIFT

Service Parts Manual

Page Q-16



TRUCK BED, FLAT & CARGO

Electric Vehicle

Page Q-17 Service Parts Manual



Electric Vehicle

TRUCK BED, FLAT & CARGO

Bed Frame

Service Parts Manual

Page Q-18



TRUCK BED, FLAT & CARGO

Electric Vehicle

Page Q-19 Service Parts Manual



Electric Vehicle

TRUCK BED, FLAT & CARGO

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71719-G01 FLAT BED ...ttt cee e te e e e e e et e s e e e e e e e ae s nnne s neaeaaeaeaeeeessnnnnnns 1
2
3 71772-GO1 CORNER TUBE ...ttt ettt ettt et e e et e e e et e s e e e e ee e e ennnes 2
4 00762-G8 SCREW, 5/16 - 18 X 2" LG oo eii ettt eeinnie e ee e e e e e neaaeae e e 4
5 00559-G8 WASHER. 5/18" ..ottt ee et e e e e e e e e e e e e e e e e s s arneeneas 4
6 00550-G3 101 S [ T = T - S 4
7
8 71718-G01 END CAP, 1 /2 ettt te et et e e e e e e s e e e e e s aeaeae s e e e e ssensnnnnsnns 2
9 71717-GO1 NI 0 2N e 2
10
11 70396-G01 BED PIVOT ...ttt te e e e e e et aat e e e e e e s e s e e e s neaeaaeaeaeaaesanaannns 2
12 00764-G2 CARRIAGE BOLT, , 5/16 - 18 X 1" LG cueeiiiiiee e ccccietieiee e ee e eecnneneeeeae e e 6
13 00559-G8 WASHER, 5/18" ...ttt et e e st ee e s st e e e s sse e e e e s ssneeeeeeenns 6
14 11098-G6 101 S [ T = T - S 6
15 70291-GO1 FLANGED BUSHING....... .t inieeite e e e e e nee e e e e e e e e e e e s nnns 4
16 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGttt ecintieeee e e e e snnen e neae e e 2
17 21683-G1 COTTER PIN, 15/32" X 2 11/16" ..ottt et e 2
18
19 71831-G01 BED LATCH ...ttt er e e e e e e e e e e e e e e s s ae s neaeaeaaeaeaeenan 1
20 71704-G0O1 HANDLE GRIP ...ttt tnie e e e e e e e e e e s nne s ne e e e aeae e e e e e anannns 1
21 71827-GO1 LATCH BRACGKET ...ttt sttt e e st e s e s s e e s nne e s s nne e e s 2
22 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG ...uutieiee ettt eceeee e 4
23 00559-G7 WASHER, 1/4" ...ttt e e e e e e e e s st a e e e s aea e e e e s annnaeneeneas 4
24 14390-G4 LOCK NUT, /4 = 20 oottt cinieeeae e e e e e e e s s e neaeaaeaea e e aennaannns 4
25 71707-GO1 EXTENSION SPRING.......ooii ettt ee s seere e e s e e s s e e s 2
26
27 71766-GO1 CATCH BRACKET ...ttt ieete e e e s ae e e e e s e e e e s e s e neaaeaeaeaaeas 2
28 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ccoeeii et etr e ecinir e cee e e e e e e e s nne s neaeaeaaeaea e 4
29 00559-G7 WASHER, 1/4" ..ottt e e st e e e s st e e e s sae e e e e s saaeeeeeeenns 4
30 14390-G4 IO 101 S [ 7 R 4

Service Parts Manual Page Q-20




TRUCK BED, FLAT & CARGO

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 71673-G01 o T = 7 0 = SR 1
33 71657-G01 o T = T 5 S 1
34 00560-G3 WASHER, /2" .ottt e e e st e e e s sreae e e sensraeaesnans 1
35 15121-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 2
36 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeceeee e eceee e esrtee s esveeesren e s ee s esene e s s en 2
37

38 71777-GO1 DECAL (WARNING)......ottiiiiiiiiin ettt ee s e ssrae e s sssae e e s sae e e s nsneeae s 1
39

40 74157-G01 SIDE RAIL SUPPORT ..ot rtr e reesstee s sreessee e s svee e s ree e s ee s snnnessnessnnneen 4
41 74161-GO1 BACK RAIL SUPPORT ...ttt ettt sseee s e e e s s s 2
42 16705-G3 SCREW, 1/4-20 X 3/4" LG «ooieei ettt ettt 12
43 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 12
44 14390-G4 L 2 SRS 12
45

46 74167-GO1 SIDE CARGO RACK, 40" (PASSENGER SIDE) .....ccc.ccoocviiieeeceee e 1
47 74167-G02 SIDE CARGO RACK, 40" (DRIVER SIDE) ....cccccoviiee et 1
48 74079-GO1 TAILGATE RETAINER BRACKET .....oveiiiirrceteerere e s e ssees s svee e e s s 2
49 00666-G6 SCREW, #10 - 12 X 3/4" LG ceeei et sciie e e seete e e stne e e s ssa e e s e snneaeaennane 8
50 74162-G03 REAR CARGO RACK ...ttt sttt e s e s e e s s eae s 1

Page Q-21 Service Parts Manual




Electric Vehicle

TRUCK BED, FLAT & CARGO

Service Parts Manual

Page Q-22



I WEATHER PROTECTION Electric Vehicle

SUN TOP

1 - Includes Items 2 - 19

DETAILA’

0 \g O |
FRONT OF
FRONT OF 16 ' 16
VEHICLE \65 VEHICLE 6?/
2
3
DETAIL C DETAIL D
(FRONT) (REAR) |
Page R-1 Service Parts Manual



I Electric Vehicle WEATHER PROTECTION

23
24

Front Top
Strut

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

26 - Includes Items 27 - 28

Service Parts Manual Page R-2



I WEATHER PROTECTION Electric Vehicle

Front of Vehicle

38 Windshield
Retainer

Front of Vehicle

4

Front of Vehicle

4°

Windshield
Retainer

Front of Vehicle

49

Page R-3

Service Parts Manual



I Electric Vehicle WEATHER PROTECTION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75350-G02 | SUN TOP KIT (INCLUDES ITEMS 2 - 19) ..ecvvveeereeeseseeeseseeeeneneeeesseseseseesesessenens 1
2 27069-G07 SUN TOP. oot eeseeeeeereeeeeeseeessesese s ese e sesseeesseseseseessssesessseesesssesesseenessenes 1
3 75045-G01 FRONT STRUT ..o teeseeseeeseeseseseesesessesssesesssesessseesesessesessesesessesesesens 1
4 01035-GO1 BOLT, 5/16 - 18 X 2 1/4" LG veorveeereeeeeeseeseeesseseseesessseesssssesssessessesesessesssessenens 4
5 00905-G8 LOCK WASHER, 5/16" ....vveeeeeveeereeseeeseesesesseseseesessseesssesesssessessesesesessssessesens 4
6 75048-G01 SPACER, 1/2" oot veeeevereeeeeereeesreseseeresesseseesessesseesesessesessesessssesesssesesseenessenes 2
7 00570-G2 WASHER, 5/16". ... evveereeeveereeeseeeesesseeesseseeesseseseseeseseseesesessessseeseseseesesesensssseens 6
8 75343-GO1 REAR STRUT (PASSENGER SIDE)........vveeereeeseseeesseseeessesesessessseeseseseenen 1
9 75343-G02 REAR STRUT (DRIVER SIDE) .....couveereeeeeereseeesesseessesesessesssessessseesessseenen 1
10 | 00439-Gé BOLT, 5/16 - 18 X 1 3/4" LG veorveeereeeeereereeessesesseseseseeseseeesssesseseesesesessesessesens 4
11 00571-G2 WASHER, 5/16". ... evveereeeveereeeseeeesesseeesseseeesseseseseeseseseesesessessseeseseseesesesensssseens 8
12 15121-G1 WASHER, 3/8".....ooeeveereeereereseseeresessesessesseesseseseseeseseseeseseesessseesesssseseseseensesseens 2
13 11098-G6 LOCK NUT, 5/16 = 18.cvveervveeereereeereeeeeeseesesessessssesesssesesssesesessesessesesessssessesens 4
14 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) cevvvverveeeerereeerserereresserersenen 2
15 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) w..veeerreeeereereeerseserersenen 2
16 | 00559-G7 WASHER, /4" ..o eeeveereeeveereseseeeesessesesseseeessesesesseseseseesesessessseesess s sesesensssseens 8
17 | 75051-Go1 SPACER ..ot eeesesessesesesseeeseseee e sessesessseeses s sese s seesenesesseneseesens 4
18 | 00891-G2 LOCK NUT, 1/4 = 20...oveoeeeeeeseeveeeseeeeeeseesesesseseseesessseesesseesesesseseesesesessesessenens 4
19 19853-G1 END CAP, 1™, oeoeeeeeeeseeeseseeeseesesesseseseseesesessessseeses s sesesessse s seeseseseessseesenens 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) w...oorvveereeeeseeeeeseeeesseseseseeseseesesesseesessesesessssessesens 1
22 19496-G1 REAR VIEW MIRROR........vveeeeveeeerereereeeseeseeessesesessesesesseesessessesseseseesenesseees 1
23 19502-G2 SUPPORT BRACKET ... vveeeeveeeeesveesseseesseeeeeseeseseseesssessessseesessseesesseeessssenes 1
24 | 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ..v.rerveeereeeereereeereeseeersenen 1
25
26 | 75367-G03 | 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) voooeeeeeseereesseeeesseseeeseessssesssessesessssesessssesessesesessssessesens 1
27 * ENCLOSURE ... veeeseesevessesesesese e seeeseesesessaseses e ses e ssssesesseseneseeses 1
28 * VELCRO . tveeeeeeeeeeeeeeeseeeseeseseseeeeses oo sss e sseseseseeseseneeseseesessseesess s sese s nsesseens AR
29

Service Parts Manual Page R-4



I WEATHER PROTECTION Electric Vehicle |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (708) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 75524-G01 | WINDSHIELD KIT (FULL (1000) (INCLUDES ITEMS 32 - 38).......crvvererrrereenee. 1
32 EGWFX03 WINDSHIELD (FULL) ...cccueteeeiee e e e esee e seeeseee s svee e s s ssvee s e snn e snsee s sanne s 1
33 EGWHC12 Y] o 2 I T TSR 2
34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL).....cccccvcveiiiiiiieiiciieee e 2
35 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...ccvvvivceeeeee e 4
36 EGWHG13 RUBBER GROMMET ..ottt et ene e se e 2
37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «..ccooiicciieeei e 2
38 EGWHL14 T o I A Y T T 1
39

40 75525-G01 WINDSHIELD KIT (SPLIT) (1000) (INCLUDES ITEMS 41, 42, 34 - 38)............. 1
41 EGWSX03 WINDSHIELD (SPLIT) . itiiii ittt ettt eeene s sene e sen e s 1
42 EGWHC10 0T 0] o T I X T 2
43

44 71966-G03 WINDSHIELD KIT (FULL) (1000LX) (INCLUDES ITEMS 45, 33 - 37) ..ccccvveenne 1
45 71960-G01 WINDSHIELD (FULL) ...cviiiiiteeii et eee s se e s s 1
46

47 71966-G04 WINDSHIELD KIT (SPLIT) (1000LX) (INCLUDES ITEMS 48, 49, 34 - 37) ........ 1
48 71961-G01 WINDSHIELD (SPLIT) . itiiii ittt ettt eeene s sene e sen e s 1
49 EGWHC10 Y] o s b= I C T USRS 2
50

51 71966-G01 WINDSHIELD KIT (FULL (1000LX) (INCLUDES ITEMS 52, 33 - 37)...cccccceennee 1
52 71954-GO1 WINDSHIELD (FULL) (LEXAN).....veeeeeeerereereeeeeseseeseseseseeseessesesseeeessseseseeeens 1
53

54 71966-G02 WINDSHIELD KIT (SPLIT) (1000LX) (INCLUDES ITEMS 55, 56, 34 - 37) ........ 1
55 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) «..eeoeeeeeereeeeeeeseeeeseseseeeeseeeseseseseesessenessseens 1
56 EGWHC10 Y] o s b= I C T USRS 2

Page R-5 Service Parts Manual




I Electric Vehicle WEATHER PROTECTION

Service Parts Manual Page R-6



WHEELS AND TIRES

Electric Vehicle

1 - Includes Items 2, 19, 20

4 - Includes Items 5, 19, 20

7 - Includes ltems 8, 19, 20
10 - Includes Items 11, 19, 20
13 - Includes Items 14, 22, 23
16 - Includes Items 17, 22, 23

Tire design may vary by Part Number

20
23

Page T-1 Service Parts Manual



WHEELS AND TIRES

Electric Vehicle

CHROME HUBCAP

6

27

CHROME HUBCAP

8

26

GOLD / SILVER SPOKE HUBCAP

28, 29

Page T-2

Service Parts Manual



WHEELS AND TIRES

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 27772-GO1 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20} ............. A/R
2 27772-G05 CARLISLE TIRE (LINKS 18 X 8.5-8, 4 PLY RATED).......ccccoeevrvverceerrnnenn A/R
3
4 27772-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20).| A/R
5 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) .......cccceeuueee. A/R
6
7 27772-G09 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) ............. A/R
8 27772-G10 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED)......cccccccnriiiireeeeen A/R
9
10 27775-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 11, 19, 20)..| A/R
11 27775-G02 CARLISLE TIRE (USA TRAIL 6 PLY 18.5 X 8.5 - 8, LOAD RANGE C) ...... A/R
12
13 27784-G02 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 22, 23)..| A/R
14 27784-G04 CARLISLE TIRE (USA TRAIL 18.5 X 5.7 - 8, LOAD RANGE C).................. A/R
15
16 35154-G03 WHEEL AND TIRE ASSEMBLY, FOAM FILLED USA TRAIL

(INCLUDES ITEMS 17, 22, 23) et i ccieeeesiiiieeeseiiee e e s siseeeeeseseeae s seseaeassanssnesesnans A/R
17 27784-G01 CARLISLE TIRE (USA TRAIL 18.5 X 5.7 = 8) eeveceervceeeeeeeveer e ereeesseeseenes A/R
18
19 15169-G2 WHEEL RIM (4 LUG) ...ttt A/R
20 11657-G1 VALVE STEM ...ttt ettt e e e s e A/R
21
22 33678-G01 WHEEL RIM (4 LUG) ...eii ittt see e ses s eee s s e s s s e A/R
23 26482-G01 VALVE STEM (METAL) ..ottt e s A/R
24
25 14913-G* 8" CHROME HUBCAP (OPTIONAL)......ceiictrercreretreseeeesteesseeessneesseeessvenenns A/R
26 16042-G* 6" CHROME HUBCAP (OPTIONAL)......ceiccvtrereieretreseieeeseeesseeeesneessveeessseeenns A/R
27 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ..c.cieie ittt eciieee s eee s eren e A/R
28 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) .....cuiiiiiiieie ettt ee s A/R

Page T-3 Service Parts Manual




I SPECIALTY PRODUCTS |

SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



I SPECIALTY PRODUCTS |

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ...t st s e s e e e e s 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL)......oiriierreierre et e 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ......coriiirrirri ettt se e e 28251-G01
CURRENT INDICATOR ...ttt sttt s e sae e e e e s e e s e e et s e e e e e e e e nanennnenaeenane 16489-G2
DIGITAL MULTI-METER ... ettt s s s e s e e e e e e e e e e et eemne s e s 27481-G01
CRIMPING TOOL ...ttt ettt s s s s r e e s ae e e s e e s e e e s e e e e e e e e e ae s neenane s sanenasensrneeneeesnrnnnns 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) .....ooiiiieiie it ees s se s sn e e snesre e snesames e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ..ottt ssces e eesser e sne e csnesresnesnesanesnens 18753-G1
PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN........coi et 28432-G02
.6 OUNCE BRUSH ON PAINT - INDUSTRIAL YELLOW .....ociiiieierreree e 28432-G03
12 OUNCE SPRAY - HUNTER GREEN .......oooii et e e 28140-G09
12 OUNCE SPRAY - INDUSTRIAL YELLOW .....cocoiriir et seesre e see e e s 28140-G14

PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE.......citriierirreie st s s e s e e e e sesssessenesnesenenne 28166-G01
PLEXUS® CLEANER, 7 OUNCE (FOR WINDSHIELDS).......covvureereeeesceeesseeeesesessseessessessssesssassssssssssanssens 28433-G01
PLEXUS® CLEANER, 13 OUNCE (FOR WINDSHIELDS)......corvueucueteeeeeseeeesessessessssesssessessssensssssssssssssnes 28433-G02
BATTERY PROTECTOR, 14 OUNCE SPRAY ...t sre e e sne e sneesnne e 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE SPRAY ..ottt 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE SPRAY ......oooiiiriiririe et sre s sesan e esessne e 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE SPRAY ......cccoooiririercrrererceseree e 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE LIQUID.........ccconmiiiiicicrc e 75505-G01
BATTERY CLEANER, 32 OUNCE WITH TRIGGER SPRAYER .......cccoi et 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE WITH TRIGGER SPRAYER ... 75507-G01
MULTI-PURPOSE VALUE PACK ...ttt st st e e s s nne e nnne e 75508-G01

+ BATTERY PROTECTOR, 4 OUNCE SPRAY

+ PENETRANT/LUBRICANT, 4 OUNCE SPRAY

+ WHITE LITHIUM GREASE, 4 OUNCE SPRAY

+ CARBURETOR & CHOKE CLEANER, 4 OUNCE SPRAY

Appendix - A Service Parts Manual



I ACCESSORIES |

ACCESSORIES LISTING

Service Parts Manual Appendix - B



I ACCESSORIES |

ACCESSORIES LISTING KIT NO.

ASHTRAY KIT .o oot 75109-G02
BALL HITCHKIT . . oo e e e 75326-G02
CLEVISHITCHKIT ..o oo 75327-G02
CHROME HUB CAP 8” . ...t eeeeeeeeees 14913-G* .
CHROME HUB CAP 6” . ..ot eeee e 16042-G* .
DEFROSTER/COOLING FAN . . ..o e 74248-GO1
DOOR SET ..ttt 74301-GO*
DOOR SET (VINYL) v eveee e 74242-GO1
ELECTRIC DUMPKIT. . o\t ee e 74052-G02
GLOVE BOXDOOR ... 'oeeeeeaieainns 75459-G0*
HOURMETERKIT ..ot 75113-G02
INSIDE MIRROR . . .+« e eeeeeee e 27924-G01
INSTRUMENT/SWITCHPANEL . .. ..o oveen ... 74250-GO1
RAMP. . oo oot e 28334-G01
REAR VIEW MIRRORKIT. ... oo, 19528-G2.
SOFTENCLOSURE ... ovoeeeeeeeeaeans 75367-G01
STEEL CAB, W/O DOORS (1000 LX). . ........... 74294-G0*
STEEL CAB, W/O DOORS (1000) . .............. 74300-G0*
STROBE LIGHT. .+ o et e et 74245-GO1
SUNTOPKIT « oot 75350-G02
TURN SIGNAL KIT . oveee e 75107-G02
GOLD SPOKE WHEEL COVERS .. .. ....ovvn.... 19241-G* .
SILVER SPOKE WHEEL COVERS............... 19241-G* .
WINDSHIELD (FULL) (1000). . . ..\ veveeeeenn. 75524-G01
WINDSHIELD (SPLIT) (1000) . .+« v eeeaeannn. 75525-G01
WINDSHIELDS (1000 LX) . .« v v eveeeeaeannn. 71966-GO*
WINDSHIELD WIPER . . . .ot eeeeee e 74244-GO1
WORK LIGHTS . . oo 74247-GO1
WORK LIGHT BARWITHLIGHTS .. ...t 71354-G04
WORK LIGHT BAR WITH STROBE .............. 71354-G05

See BODY

See BODY

See BODY

See WHEELS AND TIRES
See WHEELS AND TIRES
See CAB

See CAB

See TRUCKBED

See BODY

See ELECTRICAL SYSTEM
See WEATHER PROTECTION
See CAB

See TRUCKBED

See WEATHER PROTECTION

See CAB

See WEATHER PROTECTION
See ELECTRICAL SYSTEM
See WHEELS AND TIRES
See WHEELS AND TIRES
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION
See CAB

See CAB

See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM

Appendix - B Service Parts Manual






[EZGO0]

a A= Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover1000E.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii-vi GenIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	Accelerator.ps
	
	
	
	

	G04 BattChargePort.ps
	
	
	
	
	
	
	
	

	G06BattChargeOB.ps
	
	
	
	
	
	
	
	

	CEBatteryChargers.ps
	
	

	BODY.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	Cab(Curtis).ps
	
	
	
	
	
	
	
	

	DirectionSelector.ps
	
	
	
	

	ElectricMotor.ps
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	Electrical.ps
	

	
	
	

	ESC(HD).ps
	
	

	FrontSuspension.ps
	
	
	
	

	RearAxle.ps
	
	

	RearSuspension.ps
	
	

	Seating.ps
	
	
	
	

	Steering.ps
	
	
	
	

	(Q)aMANUALBED.ps
	
	
	
	
	
	
	
	

	(Q)bELECTBED.ps
	
	
	
	
	
	
	
	

	(Q)cFlat-StakeBed.ps
	
	
	
	
	
	

	Weather Protection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	App A SpecProducts.ps
	
	

	App B Accessories.ps
	
	

	BackCover1000E.ps
	


